Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk

Spare parts catalog- Yanmar engines

(A)=4JH3E
(B)=4JH3CE
(C)=4JH3CE1
(D)=4JH3-TE
(E)=4JH3-TCE



YOOR4671 Yoor4671  1.CYLINDER BLOCK(4JH3E)

i (A)=4JH3E (D)=4JH3-TE
FIg.l.CYUNDER BLOCK(4JH3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 729670-01560 CYL. BLOCK ASSY 1 1 1
4 3 124160-01910 PLUG PT1/4 2 2 2
| 5 3 124160-01910 PLUG PT1/4 1 1 z
(A=E/#21293) (B=E/#21293)
lTinc. (1) 6 3 171051-01921 PLUG 101 1
7 3 129150-02020 BOLT, METAL CAP 10 10 10
‘ 10 3 129795-02411 BUSH, CAMSHAFT 1 1 1
1 3 23876-010000 PLUG PT1/8,SCREW 1 1 1
12 3 27231-500000 PLUG 50 1 1 1
12-1 3 129001-01250 PLUG 50 1 1 1 N
(A=E/#22379) (B=E/#22379) (C=E/#22379)
13 3 27241-120000 PLUG 12 2 2 2
14 3 27241-300000 PLUG 30 8 8 8
15 2 23876-030000 PLUG PT3/8,SCREW 1 1 1
16 2 129001-02800 MAIN BEARING 5 5 5
| 16-1 2 129690-02800 MAIN BEARING 5 5 5 N
(A=E/#23803) (B=E/#23803) (C=E/#23803)
19 2 129150-02930 METAL, THRUST 2 2 2
22 2 129795-01950 PIPE, KNOCK L=18 2 2 2
23 2 129100-01580 PARALLEL PIN 8X16 2 2 2
24 2 22351-060012 SPRING PIN 6X12 2 2 2
25 1 27225-100140 PLUG 10X14 1 1 1
I 251 1 119309-01810 PLUG 1 1 1 R
(A=*2002.09) (B=+2002.09) (C=+2002.09)
26 1 129150-02870 MAIN METAL US=0.25 5 5 5 1
| 26-1 1 129690-02870 MAIN METAL 0.25 U.S 5 5 5 N 1
(A=E/#23803) (B=E/#23803) (C=E/#23803)
29 1 129150-02940 METAL, THRUST.25(2PIE 1 1 1 2
32 1 124460-77680 RETAINER 1 1 1
33 1 23061-070300 PIPE_7X 300 1 1 1
| 4 1 23414-080000 GASKET 8, ROUND 4 4 4 w
(A=E/#23803) (B=E/#23803) (C=E/#23803)
| 35 1 26106-080122 BOLT M 8X 12 PLATED 4 4 4 w
(A=E/#23803) (B=E/#23803) (C=E/#23803)
36 1 129150-01200 STUD, CYL. HEAD 18 18 18
37 1 129408-01330 GASKET, CYL.HEAD 1 1 1
38 1 128371-01800 COCK ASSY 1/4 1 1 1
Remarks

(1)UNDER SIZE(U.S=0.25)PART.

(2)OVER SIZE(O.S=0.25)PART. (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. ,LTD.




YOOR4671 Yoor4671  2.CYLINDER BLOCK(4JH3-TE)

. (A)=4JH3E (D)=4JH3-TE
Fig.2.CYLINDER BLOCK(4JH3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

1 1 729693-01560 CYLINDER BLOCK 1 1
4 3 124160-01910 PLUG PT1/4 2 2
5 3 171051-01921 PLUG 1 1
6 3 23876-010000 PLUG PT1/8,SCREW 1 1
7 3 23876-030000 PLUG PT3/8,SCREW 1 1
8 3 27225-100140 PLUG 10X14 1 1
I 81 3 119309-01810 PLUG 1 1 R
(D=*2002.09) (E=*2002.09)
9 3 27231-500000 PLUG 50 1
| 91 3 129001-01250 PLUG 50 1 1 N
(D=E/#10743)
10 3 27241-120000 PLUG 12 2 2
11 3 27241-300000 PLUG 30 8 8
12 2 23414-100000 GASKET 10, ROUND 1 1
13 2 23887-100002 PLUG 10 1 1
14 2 129150-02020 BOLT, METAL CAP 10 10
17 2 129150-02800 MAIN METAL 5
| 171 2 129690-02800 MAIN BEARING 5 5 N
(D=E/#11493)
20 2 129150-02930 METAL, THRUST 2 2
23 2 129795-02411 BUSH, CAMSHAFT 1 1
24 2 129795-01950 PIPE, KNOCK L=18 2 2
25 2 22312-080160 PARALLEL PIN 8X 16 2 2
26 2 22351-060012 SPRING PIN 6X12 2 2
27 2 22351-030010 SPRING PIN 3X10 4 4
28 1 128371-01800 COCK ASSY 1/4 1 1
29 1 124460-77680 RETAINER 1 1
30 1 129693-01330 GASKET,(NON-ASB.) 1 1
31 1 23061-070300 PIPE 7X 300 1 1
32 1 129553-39650 NOZZLE 4 4
33 1 23857-030000 JOINT BOLT 3 4 4
34 1 129150-02870 MAIN METAL US=0.25 5 1
| 341 1 129690-02870 MAIN METAL 0.25 U.S 5 5 N 1
(D=E/#11493)
37 1 129150-02940 METAL, THRUST.25(2PIE 2 2 2
40 1 129150-01200 STUD, CYL. HEAD 18 18
a 1 23414-120000 GASKET 12, ROUND 1 z
(D=E/#11493)
2 1 23887-120002 PLUG 12,HEX. 1 z
(D=E/#11493)
43 1 124160-01910 PLUG PT1/4 1 1 w
(D=E/#11493)

Remarks
(1)UNDER-SIZED(0.25) PART

(2)OVER-SIZED(0.25) PART (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO. ,LTD.




YOOR4671 YooR4671  3.GEAR HOUSING(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.3.GEAR HOUS|NG(4JH3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129670-01500 GEAR CASE 1 1 1

2 1 129100-01520 FLANGE,GEAR HOUSING 1 1 1

3 1 121450-01560 STUD M 8X 22 3 3 3

4 1 124160-01751 COVER,FILLER 1 1 1

5 1 129795-01800 SEAL, OIL 1 1 1

6 1 129150-01870 COVER 1 1 1

7 1 129150-01881 GASKET, (NON ASB.) 1 1 1

8 1 129795-01950 PIPE, KNOCK L=18 2 2 2

9 1 121850-51960 O-RING, F.I.PUMP 1 1 1

10 1 22190-080002 SEAL WASHER 8S 4 4 4

1 1 22190-080002 SEAL WASHER 8S 1 1 1

9 12 1 24311-000160 O-RING 1A P-16.0 2 2 2
21 13 1 24311-000320 O-RING 1A P-32.0 1 1 1

14 1 26106-080122 BOLT M 8X 12 PLATED 4 4 4

15 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3

16 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1

17 1 26106-080452 BOLT M 8X 45 PLATED 6 6 6

18 1 26106-080552 BOLT M 8X 55 PLATED 3 3 3

19 1 26106-080852 BOLT M 8X 85 PLATED 4 4 4

20 1 26216-080182 STUD M 8X 18 PLATED 1 1 1

21 1 26306-080002 NUT 3 3 3

2 1 121023-01550 COVER, BLIND 1 1 1

23 1 24341-000240 O-RING 1A S-24.0 1 1 1

24 1 26106-060162 BOLT M 6X 16 PLATED 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.4.GEAR HOUSING(4JH3-TE)

REFER TO Fig. 1

REFER TO Fig.?26

Yoor4671  4.GEAR HOUSING(4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129673-01500 GEAR CASE 1 1

2 1 129693-01510 GASKET 1 1

3 1 129693-01520 FLANGE 1 1

4 1 129470-01531 GASKET 1 1

5 1 129470-01550 O-RING 2 2

6 1 129795-01800 SEAL, OIL 1 1

7 1 129150-01870 COVER 1 1

8 1 129150-01881 GASKET, (NON ASB.) 1 1

9 1 129795-01950 PIPE, KNOCK L=18 2 2

10 1 23414-080000 GASKET 8, ROUND 4 4

1 1 26106-080122 BOLT M 8X 12 PLATED 4 4

12 1 26106-080162 BOLT M 8X 16 PLATED 3 3

13 1 26106-080452 BOLT M 8X 45 PLATED 2 2

14 1 26106-080552 BOLT M 8X 55 PLATED 3 3

15 1 26106-080852 BOLT M 8X 85 PLATED 4 4

16 1 26216-080182 STUD M 8X 18 PLATED 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671 5.FLYWHEEL HOUSING

. A)=4JH3E D)=4JH3-TE
Fig.5.FLYWHEEL HOUSING EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3E/CE/CE1 ®w ® © ® ® @
1 1 129100-01580 PARALLEL PIN 8X16 2 2 2
2 1 129670-01600 FLYWHEEL HOUSING 11 1
3 1 26206-100252 BOLT M10X25 6 6 6
4 1 26206-100302 BOLT M10X30 4 4 4
5 1 129100-01580 PARALLEL PIN 8X16 2 2 2
6 1 129100-01640 CASE ASSY, OIL SEAL 11 1
REFER TO Fig.1 8 2 129795-01780 SEAL, OIL 101 1
9 1 129486-01670 BOLT M8X30,COLLAR HD 6 6 6
10 1 26106-080352 BOLT M 8X 35 PLATED 3 3 3
11 1 129673-01600 HUSING, FLYWHEEL 11
12 1 129470-01620 GASKET 101
13 1 129795-01780 SEAL, OIL 11
14 1 26106-100302 BOLT M10X 30 PLATED 6 6

4JH3-TE/TCE 1

REFER TO Fig.9

REFER TO

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671  6.MOUNTING FOOT(4JH3E)
. A)=4JH3E D)=4JH3-TE
Fig.6.MOUNTING FOOT(4JH3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3CE/CE1 16 =5 ®w ® © O ®» @
14 PREVIOUS 21 1 1 129670-08100 MOUNTING FOOT 1
16 12 e 20 2 1 129670-08110  MOUNTING FOOT,B 1
% . 3 1 129670-08120 MOUNTING FOOT,C 1
/o A o Q 4 1 129670-08130 MOUNTING FOOT,D 1
5 1 26106-100202 BOLT M10X 20 PLATED 2
& | 5-1 1 26106-100222 BOLT M10X 22 PLATED 2 N
<) . (A=E/#23083)
6 1 26106-100302 BOLT M10X 30 PLATED 2
7 1 26106-100302 BOLT M10X 30 PLATED 4
LE'R*E?VIOU s 8 1 26116-120302 BOLT M12X 30 PLATED 4
I 8-1 1 26116-120252 BOLT M12X 25 PLATED 4 N
(A=E/#23083)
9 1 129670-08340 MOUNTING, FLEX.150 2
10 1 129670-08350 MOUNTING, FLEX.200 2
11 1 129473-08100 FOOT 11
12 1 129470-08110 BRACKET 1
I 1241 1 129670-08120 MOUNTING FOOT,C 11 R
(B=E/#20550)
13 1 129473-08110 FOOT 11
14 1 129470-08120 BRACKET 1
| 141 1 129670-08130 MOUNTING FOOT,D 11
(B=E/#20550)
15 1 26106-100202 BOLT M10X 20 PLATED 8
I 151 1 26106-100222 BOLT M10X 22 PLATED 8 8
(B=E/#20550)
16 1 26116-120302 BOLT M12X 30 PLATED 4
| 161 1 26116-120252 BOLT M12X 25 PLATED 4 4
(B=E/#20550)
17 1 120149-08431 MOUNT, FLEXIBLE 2 2
| 18 1 129670-08200 SPACER 2
(A=E/#21757)
REFER TO Fig.3 | 19 1 129470-08100 BRACKET 2
(A=E/#25682)
| 20 1 129670-08150 MOUNTING FOOT,REAR 1
(A=E/#25682)
| 21 1 129670-08160 MOUNTING FOOT,REAR 1
4JH3CE/CE1 prar—
I 22 1 129473-08100 FOOT 1
(A=E/#25682)
] 23 1 129473-08110 FOOT 1
(A=E/#25682)
| 24 1 129670-08180 MOUNTING FOOT,REAR 1
(A=E/#25682)
I 25 1 129670-08190 MOUNTING FOOT,REAR 1
(A=E/#25682)
OPTIONAL

Remarks

(1)SAIL DRIVE SPEC.
(2)KBW21

(3)KM4AL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671  7.MOUNTING FOOT(4JH3-TE)

i (A)=4JH3E (D)=4JH3-TE
Fig.7.MOUNTING FOOT(4JH3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3-TCE 12 »n ® (€ (O B (F
12 1 1 129670-08120 MOUNTING FOOT,C 1
: 5 19 f?Q 8 2 1 129670-08130 MOUNTING FOOT,D 1
@ o 3 1 129673-08140 MOUNTING FOOT A 1
o 7 4 1 129673-08150 MOUNTING FOOT A 1
!@,,,’ 5 1 129673-08100 MOUNTING FOOT A 1
/ Q 6 1 129673-08110 MOUNTING FOOT B 1
7 1 129673-08120 MOUNTING FOOT C 1
k 8 1 129673-08130 MOUNTING FOOT D 1
‘ 9 1 129670-08350 MOUNTING, FLEX.200 4
10 1 120149-08441 MOUNT, FLEXIBLE 2
1 1 26106-100202 BOLT M10X 20 PLATED 8
| 11-1 1 26106-100222 BOLT M10X 22 PLATED 8 8 N
4JH3-TCE (D=E/#11059)
12 1 26116-120302 BOLT M12X 30 PLATED 4 4

REFER TO Fig.5

REFER TO Fig.1

4JH3-TCGE

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.8.LUB.OIL SUMP(4JH3E)

YOooR4671  8.LUB.OIL SUMP(4JH3E)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®»n ® (€ O B ©

1 1 12967001720  LUB.OIL SUMP 101 1

2 1 129400-01730  SPACER, OIL SUMP 101 1

3 1 26106-080162___ BOLT M 8X 16 PLATED 4 4 4

4 1 26106-080252  BOLT M 8X 25 PLATED 2 2 2

5 1 26106-080452  BOLT M 8X 45 PLATED 4 24 24

6 1 129670-34800__ DIPSTICK,LUB.OIL 11 1

7 1 129301-34830  SPACER 101 1

8 1 129670-34880  GUIDE,DIPSTICK ASSY 101 1

1 1 22190-140002___ SEAL WASHER 14S 2 2 2

12 1 22217-080000  SPRING WASHER 8 101 1

13 1 22217-100000  SPRING WASHER 10 101 1

14 1 23851-080000__ JOIT BOLT 8 11 1

15 1 26106-080162  BOLT M 8X 16 PLATED 101 1

16 1 26106-100252  BOLT M10X 25 PLATED 101 1

| 161 1 26106-100222  BOLT M10X 22 PLATED 101 1

(A=E/#23083)

(B=E/#23083)

(C=E/#23083)

17 1 26306-080002 NUT 1 1 1

18 1 128170-34800 DIPSTICK, LUB. OIL 1 1 1

| 18-1 1 129670-34810 DIPSTICK, LUB. OIL 1 1 1
(A=E/#25294) (B=E/#25294) (C=E/#25294)

19 1 129570-34880 GUIDE, DIPSTICK 1 1 1

20 1 23414-160000 GASKET 16, ROUND 1 1 1

21 1 23831-100000 UNION 10 1 1 1

FTo3v
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  9.LUB.OIL SUMP(4JH3-TE)

i (A)=4IH3E (D)=4JH3-TE
Fig.9.LUB.OIL SUMP(4J H3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B (© O E F)

REFER TO Fig.1 1 1 129473-01700 PAN ASSY, OIL 1 1
2 1 129470-01710 BRACKET 22
3 1 129470-01750 GASKET 11
4 1 23414-160021 GASKET 16 11
5 1 23887-160002 PLUG 16,HEX. 11
6 1 26106-080252 BOLT M 8X 25 PLATED 13 13
7 1 26106-080252 BOLT M 8X 25 PLATED 6 6
8 1 26106-080252 BOLT M 8X 25 PLATED 4 4
9 1 26106-080402 BOLT M 8X 40 PLATED 2 2
10 1 26106-080702 BOLT M 8X 70 PLATED 3 3
11 1 26106-100252 BOLT M10X 25 PLATED 4 4
12 1 129301-34830 SPACER 11
13 1 129473-34850 LEVEL GAUGE 101
3 14 1 129473-34880 GUIDE, DIPSTICK 11
17 1 104214-39720 BOLT, PIPE JOINT 11
18 1 22217-080000 SPRING WASHER 8 11
19 1 22217-100000 SPRING WASHER 10 11
20 1 23414-160000 GASKET 16, ROUND 2 2
13— 21 1 26106-080122 BOLT M 8X 12 PLATED 101
22 1 26106-080162 BOLT M 8X 16 PLATED 11

23 1 26106-100252 BOLT M10X 25 PLATED 1

| 231 1 26106-100222 BOLT M10X 22 PLATED 1 1 N
_ e (D=E/#11059)

EL?VTH-ET—E/[ nglﬁ\s?Nje/j 24 1 26306-080002 NUT 2 2

IIARA—INDT T
FLYWHEEL HOUSING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671 10.LABEL

i (A)=4JH3E (D)=4JH3-TE
Fig.10.LABEL (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 2 3 4 5 ®w ® © ® © @
20 1 1 128171-07150  LABEL 1 01 1 1 1
2 1 128296-07260  LABEL,DANGER 101 1 1 1
3 1 128296-07350  LABEL 101 1 1 1
Il ) 1 123682-07851  LABEL, CW. TANK 1 1 1 1 1
% DANGER ATTENTION 14 1 12368207852  LABEL, CW. TANK 11111 s
CAUTION - Orererniig % ORBLi 2 TR et (A=E/426163) (B=E/#26163) (C=E/#26163) (D=E/#13135) (E=E/#13135)
el "o savee damage, HL Pk SRABD. DUPEARALT (R 5 1 177088-02430  LABEL 1
Wever remoye the cap while the englne Batorn 11111ng with conl g vater,
15 S et ot vt s e i, T 6 1 128296-07190  LABEL,LOOSE PARTS 101 1 1 1
7 2 128296-07400  LABEL,DANGER 2 2 2 2 2
s 2 128296-07420  LABEL,DANGER 1 1 1 1 1
9 2 128296-07450  LABEL,DANGER 101 1 1 1
@ YAWAR DESEL NONE COLTD. 10 2 128296-07460 LABEL,DANGER 1 1 1 1 1
6 1 1 177075-02550  LABEL 1
: : | : | 12 1 177073-02431  LABEL 1
7 8 9 10 13 1 177050-02811  LABEL 1
14 1 177061-02811  LABEL 1
15 1 177050-02821  NAME-PLATE,STRAINER 1
16 1 128296-07300 _ LABEL,DANGER 11
CHECKS BEFORE STARTING
L 17 1 196630-12980  LABEL 11
| A% B DANGER ik 18 1 129670-07560  LABEL, BSO2 11 1
o e % g i CR T T 1 1 129671-07560  LABEL EH—
$10 Eold o serTotal Intured ﬁ]};;g.ﬁ}':”' 1 . 20 1 177088-02430 LABEL 1 z
“ e
i i s 21 1 177073-02431 _ LABEL 1 z
i o iy ki (A=E/#25682)
ag rain plug of the alr cooler and ﬂsmu- eondenseted

12
0" 14 156
—— s
TR RETSIARARLL SR
—_— ENERGENCY BOLTS
A A In Red Golored Plug E] elayll_a—tr!%f}

i I~
G, & |

ENGINE FAMILY é
CERTIFICATION !

I3 -

i B

KEICER
OHot surface
OMay cause burn

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  11.CYLINDER HEAD(4JH3E)

i (A)=4IH3E (D)=4JH3-TE
Fig.11.CYLINDER HEAD(4JH3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

Z
C
)

() M E (F)

29inc.30 ~ 41

1 1 729670-11700 CYLINDER HEAD ASSY 101 1
46 7 3 129470-11080 SEAT, VALVE (SUC 4 4 4
47 8 3 129470-11090 SEAT, VALVE (EXH 4 4 4
9 3 27241-220000 PLUG 22 4 4 4
10 3 27241-400000 PLUG 40 2 2 2
N 11 3 26216-060202 STUD M 6X 20 PLATED 8 8 8
12 3 23871-020000 PLUG PT1/4,SCREW 3 3 3
/\ REFER TO Fig.28 13 3 23871-030000 PLUG PT3/8,SCREW 4 4 4
< 14 2 129150-11370 _ CAP, VALVE 8 8 8
15 2 22351-060012 SPRING PIN 6X12 2 2 2
16 2 26216-080222 STUD M 8X 22 PLATED 2 2 2
17 2 129100-11100  VALVE, INTAKE 4 4 4
18 2 129100-11110  VALVE, EXHAUST 4 4 4
19 2 129795-11120 SPRING, VALVE 8 8 8
20 2 129795-11180 RETAINER, SPRING 8 8 8
21 2 27310-080001 COTTER 8 8 8 8
22 2 121400-11340 SEAL, VALVE STEM 4 4 4
23 2 124460-11340 SEAL, VALVE STEM 4 4 4
24 1 120130-11860 GUIDE, VALVE 4 4 4 1
linc. (1) ~ 23 25 1 129150-11810 GUIDE, VALVE 4 4 4 1
4 26 1 119625-11880 SEAT, NOZZLE 4 4 4
27 1 119625-11900 RETAINER 4 4 4
I 28 1 119625-11870 PROTECTOR, NOZZLE 4 4 4 w
27 14 s (A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
o— 14 I 281 1 119625-11872 PROTECTOR, NOZZLE 4 4 4 R
13 21— oy (A=E/#26163) (B=E/#26163) (C=E/#26163)
20— | 282 1 119625-11870 _ PROTECTOR, NOZZLE 4 4 4 N
i ©—20 :
REFER TO Fig.39 3 12 19 (A=E/#26284) (B=E/#26284) (C=E/#26284)
= g; 19 29 1 129555-11241 SHAFT ASSY, ROCKER 101 1
28 © 30 2 129155-11260 SUPPORT, ROCKER ARM 2 2 2
26 @ ‘ a1 2 129155-11270  SUPPORT, ROCKER ARM 3 3 3
32 2 129150-11280 SPRING 4 4 4
1 33 2 129550-11290 SHAFT, ROCKER ARM 11 1
36 2 729402-11650  ARM ASSY, ROCKER 8 8 8
/ 37 3 129150-11230 SCREW, VALVE 8 8 8
N 39 3 129150-11750 NUT M8XP1.0 8 8 8
0 40 2 26226-080182 STUD M 8X 18 PLATED 3 3 3
. § I 401 2 119802-11280 STUD 3 3 3 R
Q 10 (A=E/#25626) (B=E/#25626) (C=E}25626)
J a1 2 26756-080002 LOCK NUT M 8 PLATED 3 3 3
a 42 1 26106-080252 BOLT M 8X 25 PLATED 3 3 3
15 18 43 1 26106-080502 BOLT M 8X 50 PLATED 771 7
9 w 44 1 129900-07900 LIFTER, ENGINE 2 2 2
| ‘ —-a15 45 1 26106-080162 BOLT M 8X 16 PLATED 4 4 4
8 & 46 1 129470-07230 LIFTER, ENGINE 11 1
1 2 2 2

7 W 26106-080162  BOLT M 8X 16 PLATED
18
17

Remarks

(1)REPAIR PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YooR4671 12.CYLINDER HEAD(4JH3-TE)

. (A)=4JH3E (D)=4JH3-TE
Fig.12.CYLINDER HEAD(4JH3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

A B () (D)

@
o

(F)

32inc.33 ~ 44 729697-11700  HEAD ASSY, CYLINDER

1 1 1 1
49 5 3 26216-060202 STUD M 6X 20 PLATED 8 8
50 6 3 129795-11080 SEAT, SUCTION VALVE 4 4
7 3 129795-11090 SEAT, EXHAUST VALVE 4 4
10 3 23876-020000 PLUG 1/4 3 3
9 11 3 23876-030000 PLUG PT3/8,SCREW 4 4
12 3 27241-220000 PLUG 22 4 4
REFER TO Fig.28 13 3 27241-400000 PLUG 40 22
14 2 26367-060002 NUT M 6 8 8
15 2 129120-11100 INTAKE VALVE 4 4
16 2 129120-11110 EXHAUST VALVE 4 4
17 2 129795-11120 SPRING, VALVE 8 8
18 2 129795-11180 RETAINER, SPRING 8 8
19 2 27310-080001 COTTER 8 8 8
20 2 121400-11340 SEAL, VALVE STEM 4 4
21 2 124460-11340 SEAL, VALVE STEM 4 4
22 2 129150-11370 CAP, VALVE 8 8
23 2 26216-080222 STUD M 8X 22 PLATED 2 2
24 2 26216-081002 STUD M 8X100 PLATED 2 2
25 1 22351-060012 SPRING PIN 6X12 22
26 1 120130-11860 GUIDE, VALVE 4 4 1
27 1 129150-11810 GUIDE, VALVE 4 4 1
28 1 119625-11870 PROTECTOR, NOZZLE 4 4
| 281 1 119625-11872 PROTECTOR, NOZZLE 4 4 R
(D=E/#13135) (E=E/#13135)
I 282 1 119625-11870 PROTECTOR, NOZZLE 4 4 N
(D=E/#13197) (E=E/#13197)
29 1 119625-11900 RETAINER 4 4
30 1 119625-11880 SEAT, NOZZLE 4 4
31 1 129470-11920 GASKET 4 4
32 1 129555-11241 SHAFT ASSY, ROCKER 101
33 2 26756-080002 LOCK NUT M 8 PLATED 3 3
34 2 129550-11290 SHAFT, ROCKER ARM 11
37 2 129155-11260 SUPPORT, ROCKER ARM 2 2
38 2 129155-11270 SUPPORT, ROCKER ARM 3 3
39 2 129150-11280 SPRING 4 4
40 2 729402-11650 ARM ASSY, ROCKER 8 8
42 3 129150-11230 SCREW, VALVE 8 8
43 3 129150-11750 NUT M8XP1.0 8 8
24 2 26226-080182 STUD M 8X 18 PLATED 3 3
I 441 2 119802-11280 STUD 3 3 R
(D=E/#12753) (E=E/#12753)
45 1 26106-080252 BOLT M 8X 25 PLATED 3 3
46 1 26106-080502 BOLT M 8X 50 PLATED 77
47 1 129900-07900 LIFTER, ENGINE 2 2
48 1 26106-080162 BOLT M 8X 16 PLATED 4 4
49 1 129470-07230 LIFTER, ENGINE 11
50 1 26106-080162 BOLT M 8X 16 PLATED 2 2

Remarks

(1)REPAIR PART .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YoorR4671 13.BONNET

. A)=4JH3E D)=4JH3-TE
FIg.l3.BONNET EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3E/CE/CE1 @ B © O ® ®
1 1 129400-11350 BONNET ASSY 1 1 1
2 2 124160-01751 COVER/FILLER 1 1 1
3 2 129150-03020 COVER, BREATHER 1 1 1
10 4 2 129150-03070 BAFFLE, BREATHER 1 1 1
5 2 129150-03080 PLATE, SHELTER 1 1 1
7 2 129550-11310 GASKET, BONNET 1 1 1
3 8 2 24311-000320 O-RING 1A P-32.0 1 1 1
9 2 24341-000500 O-RING 1A S-50.0 1 1 1
10 2 26106-080162 BOLT M 8X 16 PLATED 2 2 2
11 1 124160-11360 KNOB 3 3 3
12 1 24311-000120 O-RING 1A P 12.0 3 3 3
13 1 129171-03090 PIPE, BREATHER 1 1 1
14 1 129301-03660 CLAMP 16 1 1 1
15 1 129410-03990 CLAMP 24 1 1 1
16 1 121750-59890 CLAMP 140 1 1 1
17 1 129577-11350 BONNET ASSY 1 1
18 2 124160-01751 COVER,FILLER 1 1
19 2 129150-03020 COVER, BREATHER 1 1
20 2 129150-03070 BAFFLE, BREATHER 1 1
21 2 129150-03080 PLATE, SHELTER 1 1
23 2 129550-11310 GASKET, BONNET 1 1
24 2 24311-000320 O-RING 1A P-32.0 1 1
25 2 24341-000500 O-RING 1A S-50.0 1 1
26 2 26106-080162 BOLT M 8X 16 PLATED 2 2
27 1 124160-11360 KNOB 3 3
28 1 24311-000120 O-RING 1A P 12.0 3 3
29 1 129672-03090 PIPE, BREATHER 1 1
30 1 129301-03660 CLAMP 16 1 1
_ 31 1 129410-03990 CLAMP 24 1 1
4JH3-TE/TCE 32 1 23297-160081 RETAINER 16X 8 1 1
33 1 26306-080002 NUT 1 1
34 1 121850-01910 STUD 8X12 1 1
26
19
34
32

33

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 14.SUCTION MANIFOLD

. A)=4JH3E D)=4JH3-TE
FIg.l4.SUCT|ON MANIFOLD EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129470-12100 MANIFOLD, AIR INTAKE 1 1 1
I 1-1 1 129698-12100 MANIFOLD, AIR INTAKE 1 1 1 1 1 R
(A=E/#20576) (B=E/#20576) (D=E/#10001)
3 2 129470-12120 CAP 1 1 1 1 1
4 2 26476-060142 BOLT M 6X 14, TAPPING 18 18 18 18 18
REFER TO Fig.40 5 1 129470-12130 GASKET 1 1 1 1 1
6 1 23414-100000 GASKET 10, ROUND 1 1 1 1 1
7 1 26106-080202 BOLT M 8X 20 PLATED 3 3 3 3 3
8 1 26106-100122 BOLT M10X 12 PLATED 1 1 1 1
| 8-1 1 23887-100002 PLUG 10 1 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
9 1 26306-080002 NUT 2 2 2 2 2
10 1 129570-12300 SILENCER, INTAKE 1 1 1
1 1 23000-054000 CLAMP 54 1 1 1
12 1 129470-12210 JOINT ASSY 1 1 1
14 2 23876-010000 PLUG PT1/8,SCREW 1 1 1
15 1 129100-77500 HEATER, AIR 1 1 1 1 1
16 1 129100-77510 GASKET, AIR HEATER 1 1 1 1 1
17 1 129470-77590 GASKET, (NON-ASB.) 1 1 1 1
I 17-1 1 129470-77590 GASKET, (NON-ASB.) 2 2 K
(D=E/#10183)
18 1 26106-080402 BOLT M 8X 40 PLATED 4 4 4 4 4
19 1 129400-77501 AIR HEATER 1 1 1 1
! 20 1 123482-01900 PLUG M8 1 1 1 w
(A=E/#20576) (B=E/#20576) (D=E/#10001)
gt I 20-1 1 26106-080122 BOLT M 8X 35 1 1 1 1 1 R
EARTH FLOAT TYPE (A=E/#20776) (B=E/#20776) (D=E/#10021)
| 21 1 23414-080000 GASKET 8, ROUND 1 1 1 w
(A=E/#20576) (B=E/#20576) (D=E/#10001)
4JH3-TE/TCE | 21-1 1 22190-080002 SEAL WASHER 8S 1 1 1 1 1 R
(A=E/#20776) (B=E/#20776) (D=E/#10021)
22 1 129571-18140 DUCT 1 1
23 1 129671-49990 JOINT(R3/8 1 1
B 24 1 194250-51660 BAND 250 2 2
PREVIOUS 25 1 119575-77060 RELAY,HEATER 1 1
@20 26 1 119575-77071 CONTROLER 1 1
o191 27 1 129671-77510 STAY,RELAY 1 1
28 1 129671-77920 WIRE,HARNESS 1 1
29 1 124616-91370 SWITCH, THERMO 1 1
30 1 26106-060122 BOLT M 6X 12 PLATED 3 3
31 1 26106-100162 BOLT M10X 16 PLATED 2 2
32 1 26716-060002 NUT 6 2 2
33 1 26716-080002 NUT M 8 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 15.TURBOCHARGER

. A)=4JH3E D)=4JH3-TE
FIg.lS.TURBOCHARG ER EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129671-18001 TIC(-TE 1 1
2 1 128695-44090 COCK PT1/8 1
| 2-1 1 129670-49290 COCK R1/8 ASSY 1 1 N
(D=E/#10333)
3 1 171007-49400 JOINT
| 31 1 171007-49400 JOINT 1 1 K
(D=E/#10005)
4 1 124460-77680 RETAINER 1 1
5 1 23061-070300 PIPE 7X 300 1 1
6 1 26703-080002 NUT M 8 4 4
7 1 129470-12301 SILENCER, INTAKE 1 1
9 2 129470-12320 BRACKET 1 1
10 2 129470-12330 ELEMENT ASSY 1 1
1 1 23000-054000 CLAMP 54 1 1
12 1 129571-18130 DUCT, AIR 1 1
13 1 129470-77590 GASKET, (NON-ASB.) 1 1
14 1 26106-080402 BOLT M 8X 40 PLATED 4 4
15 1 129595-18141 HOSE, RUBBER 1 1
16 1 23000-060000 CLAMP 60 2 2
17 1 129472-13520 GASKET 1 1
18 1 129671-13550 ELBOW, WATER MIXING 1 1
19 1 22137-080000 WASHER 8, POLISHED 3 3
20 1 26703-080002 NUT M 8 3 3
21 1 129472-13500 ELBOW MIXING COMP. 1 1
23 2 129472-13560 PLUG PT3/4 1 1
= 24 1 129472-13520 GASKET 1 1
PREVIOUS 25 1 129472-13550 SUPPORT 1 1
26 1 129472-13560 PLUG PT3/4 1 1
27 1 129472-49050 PIPE 1
| 27-1 1 129671-49050 PIPE 1 1 R
(D=E/#11493)
DY 28 1 123325-49421 JOINT, PIPE 1 1
OPTIONAL 29 1 26106-080352 BOLT M 8X 35 PLATED 4 4
30 1 26703-080002 NUT M 8 3 3
08 31 1 128170-13600 STUD 3 3
32 1 129472-18090 GASKET 1 1
= 36 33 1 129472-49040 PIPE, C. SEA WATER 1
//%/ I 33-1 1 129673-49050 CSW PIPE 1 1 R
> 27 (D=E/#10799)

[ 36 1 23000-035000 CLAMP 35 2 w
REFER TO Fig. 14

36 | 34 1 104407-44480 JOINT 1 1 w
(D=E/#10005)

| 35 1 22133-080000 WASHER 8 4 4 w
' (D=EA#10021)

(D=E/#10183)
| 361 1 129670-49500 HOSE CLIP 38 2 2 R
(D=EA#11597)
| 37 1 22137-080000 WASHER 8, POLISHED 3 3 w
(D=E/#10183)
38 1 23000-035000 CLAMP 35 2
/@ | 38-1 1 129670-49500 HOSE CLIP 38 2 2 R

(D=E/#11597)

REFER TO Fig.?28

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671 16.TURBOCHARGER COMPONENT PART

. A)=4JH3E D)=4JH3-TE
Fig.16. TURBOCHARGER COMPONENT PART (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129671-18001 TIC(-TE 1 1
2 2 XNN131614 SHAFT 1 1
3 2 XNN131578 SHELTER 1 1
4 2 XNN131579 BUSH, THRUST 1 1
5 2 XNB131008 SEAL RING,BLOW.SIDE 1 1
6 2 XNN131008 SEAL RING,BLOW.SIDE 1 1
7 2 XNN131536 SEALING 1 1
8 2 XNN131108 LOCK NUT 1 1
9 2 XNN136613 IMPELLER 1 1
10 2 XNN133911 HOUSING,BLOWER 1 1
1 2 XNB134007 BOLT 6 6
12 2 XNN134035 BRACKET 6 6
13 2 XNE928727 HOUSING 1 1
14 2 XNN137007 BOLT M8 5 5
15 2 XNN137423 RETAINER 5 5
16 2 XNE923383 HOUSING,BEARING 1 1
17 2 XNN133208 CIRCLIP 3 3
18 2 XNN133022 PLATE, SEAL 1 1
19 2 XNN133506 METAL, FLOATING 2 2
20 2 XNN133596 METAL, THRUST 1 1
21 2 XNB133206 SCREW 4 4
22 2 XNB133208 SCREW(SEAL PLATE 3 3
23 2 XNN137055 HEAT PROTECTOR 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 17.CAMSHAFT

. A)=4JH3E D)=4JH3-TE
Fig.17.CAMSHAFT EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.] W ® © O ® @
1 1 129470-14000 SHAFT ASSY, CAM 101 1
1A 1 129472-14000 CAMSHAFT CMP 11
2 2 129150-02450 METAL, THRUST(CAM 11 1 11
4 2 129150-14101 GEAR, CAMSHAFT 101 1 1 1
5 2 22512-070140 KEY 7X 14 101 1 1 1
6 1 129150-14200 TAPPET 8 8 8 8 8
7 1 129150-14400 ROD, PUSH 8 8 8
7A 1 119171-14400 PUSH ROD 8 8
8 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2
9 1 129100-25061 SHAFT, IDLE GEAR 1 1 1
10 1 129150-25101 GEAR W/BUSH 11 1
13 2 129150-25920 BUSH, IDLE GEAR 11 1 1
14 1 26106-080452 BOLT M 8X 45 PLATED 2 2 2
15 1 129150-25020 RETAINER 11
16 1 129150-25052 SHAFT, IDLE 11
17 1 129672-25100 GEAR ASSY, IDLE 11
20 2 129573-25090 BUSH, IDLE GEAR 11 1
21 1 119174-25060 BOLT M8X45,COLLAR 2 2

4JH3-TE/TCE 21

Remarks

(1)REPAIR PART

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671

Fig.18.CRANKSHAFT & FLYWHEEL

KM4A1H
FOR KM4AT
KBW20—1H
FOR KBW20-1

29

1257

PREVIOUS

dTa>
OPTIONAL

Yoor4671  18.CRANKSHAFT & FLYWHEEL
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w B © G 6 6
1 1 129407-21000  CRANKSHAFT ASSY 101 1
1A 1 129418-21000  CRANKSHAFT ASSY 101
2 2 129100-01580___ PARALLEL PIN 8X16 11 1 1 1
4 2 129150-21200  GEAR, CRANKSHAFT 101 1 1 1
5 2 22512-070140  KEY 7X 14 11 1 1 1
7 1 121111-21501 _ BOLT, FLYWHEEL 6 6 6 6 6
8 1 129670-21590  FLYWHEEL ASSY 101 1
8A 1 129574-21590  FLYWHEEL ASSY 101
10 2 119865-21600___ GEAR, RING 11 1
10A 2 12455021600  RING GEAR 101
1 1 121850-21130  BOLT, FLYWHEEL 11 1 11
12 1 129693-21650__ V-PULLEY 11 1 1 1
13 1 129693-21660 WASHER 1 1 1 1 1
14 1 129693-28010  DAMPER 11 1 1 1
15 1 22217-080000___ SPRING WASHER 8 6 6 6 6 6
16 1 22512-070160  KEY 7X 16 11 1 1 1
17 1 26106-080162  BOLT M 8X 16 PLATED 6 6 6 6 6
18 1 177070-03520__ DISC, DAMPER 1
19 1 177099-03500  DISK, (NON-ASB.) 101
20 1 177090-03500  DISC, DAMPER 101
2 1 26106-080162___ BOLT M 8X 16 PLATED 6 6 6
2 1 26013-080142  BOLT M 8X 14 6 6
3 1 129673-81760  DISK, DAMPER 101
24 1 26106-080202  BOLT M 8X 20 PLATED 6 6
2 1 177073-03191  FAN 1 1
1251 1 129670-81850  FAN (FLYWHEEL 1 1
(A=E/#21955) (D=E/#10399)
2 1 22217-080000  SPRING WASHER 8 6 6
2 1 26106-080162  BOLT M 8X 16 PLATED 6 6
28 1 177090-03500  DISC, DAMPER 1
(A=E/#25682)
Y 1 26106-080162  BOLT M 8X 16 PLATED 6

(A=E/#25682)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.19.PISTON(4JH3E)

==Y TG
OVERSIZE PART.

A
REPAIR PART

YOOR4671  19.PISTON(4JH3E)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
»n ® (€ (O B (F
1 1 129670-22000 PISTON CMP 4 4 4
1-1 1 129690-22000 PISTON W/RINGS 4 4 4
(A=E/#23803) (B=E/#23803) (C=E/#23803)
3 2 129002-22510 RING SET, PISTON 4 4 4
31 2 129690-22510 RING SET, PISTON 4 4 4
(A=E/#23803) (B=E/#23803) (C=E/#23803)
7 1 129202-22300 PIN,PISTON 4 4 4
8 1 22252-000260 CIRCLIP 26 8 8 8
9 1 729402-23100 ROD ASSY, CONNECTING 4 4 4
12 2 121550-23200 BOLT, CONNECTING ROD 8 8 8
13 2 129150-23600 BEARING, CRANKPIN 4 4 4
15 1 129100-23910 BUSH, PISTON PIN 4 4 4 1
16 1 129670-22090 PISTON O.S 0.25 4 4 4 3
18 2 129002-22950 RING SET 0.5=0.25 4 4 4 3
22 1 129150-23610 METAL.PIN US=0.25 4 4 4 2

Remarks
(1)REPAIR PART
(2)UNDER SIZE(U.S=0.25)PART.
(3)OVER SIZE(0.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.20.PISTON(4JH3-TE)

YOooR4671  20.PISTON(4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129673-22000 PISTON W/RINGS 4 2
I 1-1 1 129671-22000 PISTON W/RINGS 4 4 N 2
(D=E/#11907)
3 2 729692-22510 PISTON RING CMP 4 4
7 1 129573-22301 PIN, PISTON 4 4
8 1 22252-000280 CIRCLIP 28 8 8
9 1 729573-23700 ROD ASSY, CONNECTING 4 4
12 2 121550-23200 BOLT, CONNECTING ROD 8 8
13 2 729150-23600 METAL, CRANKPIN 4 4
15 1 129150-23610 METAL.PIN US=0.25 4 4 1

Remarks
(1)UNDER-SIZED(0.25) PART
(2)OVER SIZED PART IS NOT SET UP.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  21.LUB.OIL COOLER(4JH3E)
(A)=4JH3E (D)=4JH3-TE

Fig.21.LUB.OIL COOLER(4JH3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

»n ® (€ (O B (F
1 1 129670-33000 LO COOLER CMP 1 1 1
2 1 129670-33510 SUPPORT A 1 1 1
3 1 129670-33520 SUPPORT B 1 1 1
4 1 129670-33530 RUBBER SHEET 1 1 1
5 1 26106-080122 BOLT M 8X 12 PLATED 3 3 3
6 1 129670-39201 LO PIPE CMP,A 1 1 1
9 1 129670-39300 LO PIPE CMP,B 1 1 1
12 1 23414-200000 GASKET 20, ROUND 8 8 8
13 1 23857-150000 JOINT BOLT 15 4 4 4
14 1 124160-39140 BOLT 10, PIPE JOINT 1 1 1
15 1 124450-39240 RETAINER, PIPE 1 1 1
16 1 129470-39452 PIPE,LUB OIL 1 1 1
20 1 124550-59820 BOLT 8, PIPE JOINT 1 1 1
21 1 22190-080002 SEAL WASHER 8S 2 2 2
22 1 23414-100000 GASKET 10, ROUND 2 2 2

REFER TO Fig.5

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671 22.LUB.OIL COOLER(4JH3-TE)

. A)=4JH3E D)=4JH3-TE
FIg.ZZ.LUB.O|L COOLER(4JH3-TE) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3-TE 4JH3-TCE EE2 w ® © O 6 ®
Ry PREVIOUS 1 1 129673-33000 COOLER, LUB OIL 1
OPTIONAL : 9 [ 1 129673-33001  COOLER ASSY, LUB.OIL 1 R
) (D=E/#13135)
2 1 129671-33000 COOLER ASSY, OIL 1
I 2-1 1 129671-33001 COOLER ASSY, OIL 1 R
(E=E/#13135)
3 1 129673-33100 COOLER, LUB OIL 1 1
I 3-1 1 129673-33101 COOLER ASSY, LUB.OIL 1 R 1
(D=E/#13135)
5 2 129673-33020 COVER A 11
6 2 129673-33030 COVER B 1
7 2 129670-44420 COVER B,CFW COOLER 1
8 2 129673-33040 CORE, LUB OIL COOLER 101
I 8-1 2 129673-33041 CORE, LUB OIL COOLER 11 F 2
(D=E/#13135) (E=E/#13135)
9 3 129270-44490 SEALING 1 W
(D=FROM 1ST)
| 9-1 3 129270-44490 SEALING 11 z
(D=E/#13135) (E=E/#13135)
10 2 104271-49060 JOINT 2
11 2 24321-000800 0O-RING 1A G-80.0 2 2
12 2 26106-080252 BOLT M 8X 25 PLATED 3 3
13 2 26106-080302 BOLT M 8X 30 PLATED 11
14 2 129673-33130 COVER B 1 1
15 2 123325-49421 JOINT, PIPE 2 1
I 16 2 129673-33050 GASKET(OIL COOLER 11 w
(D=E/#13135) (E=E/#13135)
17 1 129474-33500 CLAMP 1 1
18 1 26106-080142 BOLT M 8X 14 PLATED 11
19 1 26106-080162 BOLT M 8X 16 PLATED 11
20 1 26106-080252 BOLT M 8X 25 PLATED 2 2

REFER TO Fig.5

Remarks
(1)OPTIONAL
(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.16. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671

Fig.23.LUB.OIL PIPE(4JH3-TE)

REFER TO Fig. 15

g;
TURBOCHARGER

REFER TO Fig.25b

23414-100000
24314-000180

GASKET 10, ROUND
O-RING 4C P-18.0

26106-060162
129301-34830
26106-100252

BOLT M 6X 16 PLATED
SPACER
BOLT M10X 25 PLATED

Yoor4671  23.LUB.OIL PIPE(4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129472-39020 BOLT M20 X M10 1 1
2 1 129693-39250 PIPE, LUB. OIL 1 1
5 1 129673-39300 PIPE, LUB. OIL 1 1
6 1 129495-39350 STAY 1 1
7 1 129495-39360 CLAMP 1 1
8 1 23414-200000 GASKET 20, ROUND 8 8
9 1 23857-150000 JOINT BOLT 15 3 3
10 1 26106-060162 BOLT M 6X 16 PLATED 1 1
1 1 26756-060002 LOCK NUT 6 1 1
12 1 121252-39150 BOLT, PIPE JOINT 1 1
13 1 129474-39450 PIPE, LUB OIL 1 1
14 1 129693-39600 PIPE, LUB. OIL 1 1
15 1 129792-39610 JOINT, RUBBER 1 1
16 1 129472-39620 ELBOW 1 1
17 1 124413-39710 BOLT M 10 1 1
18 1 23000-025000 CLAMP 25 2 2
1 4 4
1 1 1
1 2 2
1 1 1
1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 24.LUB.OIL SYSTEM(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.24.LUB.OIL SYSTEM(4JH3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @

REFER TO Fig. 1 1 1 129670-32000  PUMP LUB.OIL ASSY 1 1 1
14 1 129150-32020 GASKET, L.O. PUMP 11 1
15 1 26450-060252 BOLT M 6X 25 4 4 4
16 1 129150-35041 GASKET, (NON-ASB.) 1 1 1
17 1 129670-35090 PIPE,OIL INLET ASSY 101 1
21 1 26106-080352 BOLT M 8X 35 PLATED 2 2 2
22 1 129670-35101 BRACKET ASSY,L.O.F 101 1
24 2 129100-35140 STUD 11 1
25 2 23876-020000 PLUG 1/4 11 1
2 1 129470-35121 GASKET 1 1 1
27 1 129150-35151 FILTER 80X80L 101 1
28 1 26106-080202 BOLT M 8X 20 PLATED 11 1
29 1 26106-080502 BOLT M 8X 50 PLATED 2 2 2
30 1 124413-39100 PUMP, OIL SUMP 11 1
31 1 43720-001220 PIPE 11 1

| 32 1 129590-59200 CLAMP 101 1 w

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
| 33 1 26106-080162 BOLT M 8X 16 PLATED 11 1 w
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
| 34 1 26306-080002 NUT 101 1 w

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671  25.LUB.OIL SYSTEM(4JH3-TE)

i (A)=4IH3E (D)=4JH3-TE
Fig.25.LUB.OIL SYSTEM(4J H3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

- A B () (D)

@
o

(F)

REFER TO Fig.?2

1 1 129470-35040  GASKET 11
2 1 129470-32000  PUMP ASSY, LUB. OIL 101
3 1 129150-32020  GASKET, L.O. PUMP 11
2 1 26450-060252  BOLT M 6X 25 4 4
5 1 129693-35130  GASKET 101
REFER TO Fig.4 6 1 129150-35151 __ FILTER 80X80L 11
7 1 129693-35150  BRACKET ASSY, FILTER 11
8 2 129100-35140  STUD 101
9 2 129693-35170  BRACKET SET 11
1 3 23876-020000  PLUG 1/4 11
12 2 121850-35200  SHIM SET 101
13 2 124223-35510___ RETAINER 11
14 2 121850-35520  SPRING, VALVE 11
15 2 121850-35531  VALVE 101
16 2 23414-180000  GASKET 18, ROUND 11
17 1 26106-080202  BOLT M 8X 20 PLATED 1 1
18 1 26106-080502  BOLT M 8X 50 PLATED 2 2
19 1 129473-35091 ___ PIPE ASSY, OIL INLET 11
20 1 22217-080000  SPRING WASHER 8 11
21 1 26106-080142  BOLT M 8X 14 PLATED 101
22 1 26106-080352  BOLT M 8X 35 PLATED 2 2
23 1 12441339100  PUMP, OIL SUMP 11
24 1 43720-001220  PIPE 101

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 26.COOLING SEA WATER PUMP

. (A)=4JH3E (D)=4JH3-TE
Fig.26.COOLING SEA WATER PUMP (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
1 1 129670-42500 PUMP,SEA WATER 11 1
20 7 1-1 1 129670-42501 PUMP ASSY, C. WATER 11 1 R
@{ " (A=E/#22126) (B=E/#22126) (D=E/#10584)
1-2 1 129670-42510 PUMP ASSY, C. WATER 1T 01 1 1 1 N
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
'PE'H’EV l0Us 3 2 129670-42530 _ IMPELLER 11 1 12
4 2 X0146531 SHAFT 1T 01 1 1 1
5 2 129670-42540 PLATE 101 1 1 1
6 2 129670-42520 COVER 1 01 1 1 1
(@ 7 2 X0145680 WASHER 1 1 1 1 z
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
8 2 X0504550 BOLT 4 4 4 4
81 2 119175-42620 SCREW 4 4 4 4 4 R
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
9 2 X0506590 O-RING 1 1 1 1 1
15 10 2 X0508129 BEARING 2 2 2 2 2
1 2 X0520115 SEAL, MECHANICAL T 01 1 1 z
N (A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
12 2 X0519503 V-RING 1T 01 1 1 1
4 13 2 X0505526 LOCKNUT 101 1 1 1
14 2 X0529105 LIP SEAL 1 01 1 1 1
15 2 X0529530 LIP SEAL 1 1 1 1 1
16 2 X053421 CIRCLIP 101 1 1 1
7 2 129670-42580 KEY 1 01 1 1 1
18 2 X01357681 CONNECTION 1T 01 1 1 1
19 2 X0534130 CIRCLIP 101 1 1 1
20 2 X0534105 CIRCLIP 101 1 1 z
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
21 2 129670-42550 WASHAER 101 1 1 1 w
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
22 2 129670-42560 MECHANICAL SHEEL T 01 1 1 1 W
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
REFER TO Fig.3,4 23 2 129670-42570 CIRCLIP 1 1 1 1 1 w
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
24 1 129670-42700 GEAR 101 1 1 1
25 1 129150-01881 GASKET, (NON ASB.) 11 1 1 1
26 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3 3 3
27 1 26306-080002 NUT 101 1 1 1
28 1 124240-01871 COVER, HO-P 1 01 1 1 1
29 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3 3 3
30 1 26306-080002 NUT 101 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YooR4671 27.COOLING FRESH WATER PUMP
. A)=4JH3E D)=4JH3-TE
Fig.27.COOLING FRESH WATER PUMP (Bragace EraiiaToe
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® (© O E F

1 1 129470-42001 PUMP ASSY, C.F.WATER 1 1 1 1 1
| 1-1 1 129470-42002 PUMP ASSY, C.F.WATER 1 1 1 1 1

(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
2 2 129150-42320 O-RING 1 1 1 1 1
I 21 2 129054-42320 O-RING 1 1 1 1 1

(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
| 3 2 129470-42050 GASKET 1 1 1 1 1
| 31 2 129052-42050 GASKET 1 1 1 1 1

(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
| 4 2 129470-42310 GASKET 1 1 1 1 1
| 4-1 2 129052-42310 GASKET, OUTER 1 1 1 1 1

(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
5 2 124085-11690 PLUG NPT 3/8 3 3 3 3 3
| 5-1 2 23875-030000 PLUG PT3/8,STEEL 3 3 3 3 3

(A=E/#25450) (B=E/#25450) (C=E/#25450) (D=E/#12627) (E=E/#12627)
6 2 129150-42300 PIPE, C. W. PUMP 1 1 1 1 1
7 1 25132-004600 V-BELT 1 1 1 1 1
8 1 26106-060102 BOLT M 6X 10 PLATED 4 4 4 4 4
REFER TO Fig.11, REFER TO Fig.54 9 1 26106-080552 BOLT M 8X 55 PLATED 2 2 2 2 2

10 1 26106-080552 BOLT M 8X 55 PLATED 1 1 1
10A 1 26106-080602 BOLT M 8X 60 PLATED 1 1
U ATAYY 1 1 26106-080552 BOLT M 8X 55 PLATED 1 1 1

CYLINDER B;OCK 5 118 1 26106-080652 BOLT M 8X 65 PLATED 1 1
12 1 129470-49540 COVER, THERMOSTAT 1 1 1 1 1
13 1 129795-49551 GASKET, (NON-ASB.) 1 1 1 1 1
14 1 129470-49801 THERMOSTAT 1 1 1 1 1
15 1 129470-49810 GASKET, (NON-ASB.) 1 1 1 1 1
16 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1 1
17 1 26106-080352 BOLT M 8X 35 PLATED 1 1 1 1 1
18 1 129150-42020 GASKET, C.W. PUMP. 1 1 1 1 1
| 18-1 1 129486-42050 GASKET 1 1 1 1 1

(A=+2002.10) (B=*2002.10) (C=+2002.10) (D=*2002.10) (E=*2002.10)
19 1 129550-42350 V-PULLEY(D=120) 1 1 1 1 1
20 1 129156-44760 WASHER 1 1 1 1 1
21 1 22217-080000 SPRING WASHER 8 1 1 1 1 1
22 1 129473-49310 JOINT 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671  29.C.S.W.PIPE(4JH3E)

. A)=4JH3E D)=4JH3-TE
Flg.29.C.S.W.P|PE(4J H3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
*A T3> ®w ® © O ®» @
OPTIONAL 1 1 12761003270 RETAINER T 1 1
2 1 128695-44090 COCK PT1/8 11
| 2-1 1 129670-49290 COCK R1/8 ASSY 101 1 N
(A=E/#21869) (B=E/#21869)
3 1 129470-49010 PIPE, C. SEA WATER 101 1
4 1 129670-49010 PIPE A,COOLING WATER 11 1
| 41 1 129670-49110 PIPE,CSW(A) 101 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
5 1 129670-49030 PIPE C,COOLING WATER 11 1
I 5-1 1 129670-49130 PIPE,CSW(B) 1 1 1 R
(A=E/#23803) (B=E/#23803) (C=EH#23803)
6 1 129670-49040 PIPE D,COOLING WATER 11 1
| 6-1 1 129670-49140 PIPE,CSW(C) 101 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
REFER TO Fig.28 7 1 120670-49350  SUPPORT,CSW-T 111
8 1 124460-77680 RETAINER 1 1 1
9 1 23000-035000 CLAMP 35 6 6 6
| 9-1 1 129670-49500 HOSE CLIP 38 6 6 6 R
(A=E/#23959) (B=E/#23959) (C=EH23959)
10 1 23061-070300 PIPE 7X 300 11 1
11 1 26106-080122 BOLT M 8X 12 PLATED 11 1
12 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1
13 1 26106-080162 BOLT M 8X 16 PLATED 101 1
14 1 26306-080002 NUT 11 1
15 1 129475-49040 PIPE 1 1 1
I 151 1 129670-49150 PIPE,CSW(D) 11 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
16 1 23000-035000 CLAMP 35 2 2 2
| 16-1 1 129670-49500 HOSE CLIP 38 2 2 R
(A=E/#23959) (B=E/#23959) (C=E/#23959)
17 1 129490-49070 JOINT 101
18 1 129171-49900 JOINT, RUBBER 11
19 1 23000-035000 CLAMP 35 2 2
| 191 1 129670-49500 HOSE CLIP 38 2 2 R
(B=E/#23959) (C=EH#23959)
(52 20 1 43530-500570 JOINT 11 1
PREVIOUS 2 1 43662-025030  COCK ASSY, SEA WATER T 1 1
22 1 129474-49010 PIPE 11 1
REFER TO 23 1 129170-49060 PIPE, COOLING WATER 11 1
24 1 129490-49070 JOINT 1 1 1
25 1 23000-035000 CLAMP 35 4 4 4
| 251 1 129670-49500 HOSE CLIP 38 4 4 4 R
(A=E/#23959) (B=E/#23959) (C=EH23959)
I 26 1 129470-49060 PIPE 1 z
(A=E/#25682)
| 27 1 129670-49070 PIPE 1 z
PREVIOUS (A=E#25682)
| 28 1 129470-49110 JOINT 25X55 1 z
(A=E/#25682)
I 29 1 129673-49030 CSW PIPE 1 z
%2 (A=E/#25682)
I 30 1 129673-49100 CSW PIPE 1 z
KM4A1A (A=E/#25682)
FOR KM4A1 | 31 1 129670-49500 HOSE CLIP 38 4 z

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671  29.C.S.W.PIPE(4JH3E)

. (A)=4JH3E (D)=4JH3-TE
Flg.29.C.S.W.P|PE(4J H3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A7vay ®»n ® (€ O B ©
OPTIONAL (A=E/#25682)
| 32 1 23000-022000 CLAMP 22 4 z

(A=E/#25682)

REFER TO Fig.28

.

1=k
PREVIOUS

REFER TO

PREVIOUS

%2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 28.COOLING FRESH WATER COOLER

. A)=4JH3E D)=4JH3-TE
Fig.28.COOLING FRESH WATER COOLER (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. *TTa> ®w ® © O ®» @
1-Tinc.2—1 ~ 26 OPTIONAL 1 1 129670-44900  HEAT EXCHANGER ASSY T 1 1 1 1
) o1l 1 129473-44900  EXCHAGER ASSY CFW 101 1 1 1 N
(A=E#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
2 2 129670-44000  BODY CMP,HEAT EXCHAN 101 1 1 1
21 2 129473-44000  COOLER,FRESH WATER 101 1 1 1 s
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
| 3 3 104407-44480  JOINT 101 1 1 1 w
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
I 4 3 124160-49480 __ JOINT, PIPE 2 2 2 2 2 w
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
P 16-1 s 3 23414-170000  GASKET 17, ROUND 11 1 11 w
@ 10 (A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
I 17 | 5 3 23894-030002  PLUG G3/8,HEX. T 1 1 1 1 w
Pa M (A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
8 3 27241-280000  PLUG 28 8 8 8 8 8
3—@ 26 25—1 | 8-1 3 27241-280000 PLUG 28 4 4 4 4 4 K
& (A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
N 9 2 129670-44420 ___COVER B,CFW COOLER 101 1 11
T 91 2 129470-44450  COVER (B) 101 1 1 1 s
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
10 2 23080-013000  CLAMP 13,HOSE 11 111
1 2 129670-44410  COVER A,CFW COOLER 101 1 1 1
1111 2 120470-44440  COVER (A) 101 1 1 1 s
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
| I7) 3 120322-33050  GASKET 101 1 1 1 w
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
13 2 129670-44400 _ CORE ASSY,CFW COOLER 101 1 1 1
| 13-1 2 129473-44111 CORE ASSY 1 1 1 1 1 S
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
21 inc. (2-1) ~ 81 14 3 129270-44490 __ SEALING 11 11 1 w
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST) (E=FROM 1ST)
I 141 3 120270-44490  SEALING 101 1 1 1 z
(A=E#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
15 2 12044544640  GASKET 101 1 1 1
linc.2 ~ 25 16 2 120130-49350  COCK 1/4 11 1
| 161 2 119620-49290 __ COCK ASSY 1/4 11111 N
(A=E/#21539) (B=E/#21539) (D=E/#10233)
17 2 23061-120300  PIPE 12X 300 101 1 1 1
I 18 2 23871-030000 _ PLUG PT3/8,SCREW 101 1 1 1 z
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
I 19 2 124160-49480  JOINT, PIPE 2 2 2 2 2 z
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
| 20 2 23414-170000  GASKET 17, ROUND T 1 1 1 1 Z
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
I 21 2 23894-030002  PLUG G3/8,HEX. 101 1 1 1 z
(A=E/4#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
22 2 24321000800  O-RING 1A G-80.0 2 2 2 2 2
| 221 2 24321-000750 __ O-RING 1A G-75.0 2 2 2 2 2 s
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E#12191)
23 2 26106-080162  BOLT M 8X 16 PLATED 4 4 4 4 4
4 24 2 26106-080252_ BOLT M 8X 25 PLATED 4 4 4 4 4
25 2 129670-44600  FILLER CMP 101 1 1
I 251 2 12017144600  FILLER ASSY 101 1 1 1 R
(A=E/#24255) (B=E/#24255) (C=E/#24255) (D=E/#11769)

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 28.COOLING FRESH WATER COOLER

. A)=4JH3E D)=4JH3-TE
Fig.28.COOLING FRESH WATER COOLER (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
. *TTa> ®w ® © O ®» @
I-tinc.2—1 ~ 26 OPTIONAL | 2% 3 129107-44590  CAP, RADIATOR 101 1 1 1 w
(A=E/#24255) (B=E/#24255) (C=E/#24255) (D=E/#11769)
38 27 1 128170-13600  STUD 4 4 4 4 4
28 1 128397-44500  TANK ASSY, RESERVE 1 1 1 1 1
) 29 1 128397-44510  BRACKET, SUB-TANK 101 1 1 1
3 A 30 1 124790-44560 __ PIPE, C. WATER 11 1 1 1
a1 1 129670-44570  LABEL 1 01 1 1 1
32 1 23010-013000  CLAMP 13 2 2 2 2 2
33 1 129670-13560  MIXING ELBOW 11 1
2 1 129472-18090  GASKET 1T 1 1
& 16-1 35 1 26703-080002 NUT M 8 4 4 4
B 10 36 1 129470-13541 _ ELBOW, WATER MIXING 11 1
I 17 37 1 129472-13560  PLUG PT3/4 T 1 1
Pa M 38 1 129470-49050  PIPE, COOLING WATER 101 1
39 1 12332549421  JOINT, PIPE 1 1 1
23—@ 26 D51 40 1 26703-080002 NUT M8 4 4 4
= 4 1 26106-081002  BOLT M 8X100 PLATED 6 6 6 6 6
162> a2 1 26216-081002___ STUD M 8X100 PLATED 2 2 2 2 2
3 1 26306-080002  NUT 2 2 2 2 2
44 1 129550-13110  GASKET, EXH.MANIFOLD 101 1 1 1

2-1inc.(2-1) ~ 8-1

linc.2 ~ 26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671  29.C.S.W.PIPE(4JH3E)

. A)=4JH3E D)=4JH3-TE
Flg.29.C.S.W.P|PE(4J H3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
*A T3> ®w ® © O ®» @
OPTIONAL 1 1 12761003270 RETAINER T 1 1
2 1 128695-44090 COCK PT1/8 11
| 2-1 1 129670-49290 COCK R1/8 ASSY 101 1 N
(A=E/#21869) (B=E/#21869)
3 1 129470-49010 PIPE, C. SEA WATER 101 1
4 1 129670-49010 PIPE A,COOLING WATER 11 1
| 41 1 129670-49110 PIPE,CSW(A) 101 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
5 1 129670-49030 PIPE C,COOLING WATER 11 1
I 5-1 1 129670-49130 PIPE,CSW(B) 1 1 1 R
(A=E/#23803) (B=E/#23803) (C=EH#23803)
6 1 129670-49040 PIPE D,COOLING WATER 11 1
| 6-1 1 129670-49140 PIPE,CSW(C) 101 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
REFER TO Fig.28 7 1 120670-49350  SUPPORT,CSW-T 111
8 1 124460-77680 RETAINER 1 1 1
9 1 23000-035000 CLAMP 35 6 6 6
| 9-1 1 129670-49500 HOSE CLIP 38 6 6 6 R
(A=E/#23959) (B=E/#23959) (C=EH23959)
10 1 23061-070300 PIPE 7X 300 11 1
11 1 26106-080122 BOLT M 8X 12 PLATED 11 1
12 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1
13 1 26106-080162 BOLT M 8X 16 PLATED 101 1
14 1 26306-080002 NUT 11 1
15 1 129475-49040 PIPE 1 1 1
I 151 1 129670-49150 PIPE,CSW(D) 11 1 R
(A=E/#23803) (B=E/#23803) (C=E/#23803)
16 1 23000-035000 CLAMP 35 2 2 2
| 16-1 1 129670-49500 HOSE CLIP 38 2 2 R
(A=E/#23959) (B=E/#23959) (C=E/#23959)
17 1 129490-49070 JOINT 101
18 1 129171-49900 JOINT, RUBBER 11
19 1 23000-035000 CLAMP 35 2 2
| 191 1 129670-49500 HOSE CLIP 38 2 2 R
(B=E/#23959) (C=EH#23959)
(52 20 1 43530-500570 JOINT 11 1
PREVIOUS 2 1 43662-025030  COCK ASSY, SEA WATER T 1 1
22 1 129474-49010 PIPE 11 1
REFER TO 23 1 129170-49060 PIPE, COOLING WATER 11 1
24 1 129490-49070 JOINT 1 1 1
25 1 23000-035000 CLAMP 35 4 4 4
| 251 1 129670-49500 HOSE CLIP 38 4 4 4 R
(A=E/#23959) (B=E/#23959) (C=EH23959)
I 26 1 129470-49060 PIPE 1 z
(A=E/#25682)
| 27 1 129670-49070 PIPE 1 z
PREVIOUS (A=E#25682)
| 28 1 129470-49110 JOINT 25X55 1 z
(A=E/#25682)
I 29 1 129673-49030 CSW PIPE 1 z
%2 (A=E/#25682)
I 30 1 129673-49100 CSW PIPE 1 z
KM4A1A (A=E/#25682)
FOR KM4A1 | 31 1 129670-49500 HOSE CLIP 38 4 z

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  30.C.S.W.PIPE(4JH3-TE)

i (A)=4JH3E (D)=4JH3-TE
FIg.30.C.S.W.P|PE(4JH3-TE) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
gp‘{;/oil A)L ®w ® © O ®» @
1 1 128695-44090 COCK PT1/8 1
REFER TO Fig.15 I 1-1 1 129670-49290 COCK R1/8 ASSY 11 N
(D=E/#10333)
R 2 1 12949549010  PIPE A T 1
@D J 3 1 129670-49010 PIPE A,COOLING WATER 1
] 3-1 1 129670-49110 PIPE,CSW(A) 11 R
i (D=E/#11493)
FKOI\FM(MT ) ‘v . 4 1 129672-49020 PIPE,COOLING WATER 1
OD\/ERBOARD REFER TO Fig.28 4-1 1 129673-49020 CSW PIPE(CLUTCH OUT 1 1 R
(D=E/#10799)
5 1 129474-49030 PIPE 1
5-1 1 129671-49040 PIPE,CSW(C) 11 R
(D=E/#11493)
6 1 124460-77680 RETAINER 11
7 1 23000-035000 CLAMP 35
| 71 1 129670-49500 HOSE CLIP 38 6 6 R
(D=E/#11597)
KBW2 1/ 8 1 23061-070300 PIPE 7X 300 11
FOR KBW21 9 1 26106-080162 BOLT M 8X 16 PLATED 1 1
10 10 1 23000-022000 CLAMP 22 4 1
11 1 23072-040300 HOSE (13/20X300) 2 1
o111 1 129673-49030 CSW PIPE 2 R 1
" 1 REFER TO Fig.22 3 (D=E/#10799)
11 = 12 1 129494-49050 PIPE 1
4 I 1241 1 129673-49070 PIPE,CSW(F) 1 R
PREVIOUS (D=Ef#11493)
10 ) 10 7 13 1 129494-49060 PIPE 1
% 1 | 131 1 129673-49080  PIPE,CSW(F) 1 R
KMA4AA (D=E/#11493)
FOR KM4A 14 1 23000-035000 __ HOSE CLAMP 35 4
22 T 141 1 129670-49500  HOSE CLIP 38 4 R
REFER TO Fig.26 20 (D=EA#11597)
- 21 15 1 129673-49030 CSW PIPE 1
15 T 16 1 129673-49100  CSW PIPE 1
17 1 43530-500570 JOINT 11
19 18 1 43662-025030 COCK ASSY, SEA WATER 11
09 19 1 129490-49070 JOINT 101
—122 367 Tonal 20 1 129171-49900  JOINT, RUBBER 101
21 1 23000-035000 HOSE CLAMP 35 2
| 211 1 129670-49500 HOSE CLIP 38 6 6 R
4JH3-TCE (D=E/#11597)
22 1 23000-022000 CLAMP 22 4
23 1 26106-080142 BOLT M 8X 14 PLATED 1
24 1 129671-49100 PIPE, COOLING WATER 1
25 1 129671-49110 RETAINER 1

Remarks

(1)KBW21 .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 Yoor4671  31.COOLING FRESH WATER PIPE

. A)=4JH3E D)=4JH3-TE
Fig.31.COOLING FRESH WATER PIPE (Brdarace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.15% ® ® (© O ® @
1 1 128695-44090 COCK PT1/8 1 1 1
I 1-1 1 129670-49290 COCK R1/8 ASSY 1 1 1 1 1 N
(A=E/#21869) (B=E/#21869) (D=E/#10333)
2 1 129470-49200 JOINT 1 1 1 1
I 2-1 1 129673-49220 CFW PIPE 1 1 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
3 1 129470-49220 RETAINER 1 1 1 1 1
4 1 129470-49240 JOINT 28 1 1 1 1
| 4-1 1 129673-49230 CFW PIPE 1 1 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
5 1 129470-49250 PIPE, C. FRESH WATER 1 1 1 1 1
REFER TO Fig.15 6 1 129470-49260 JOINT 1 1 1 1
| 6-1 1 129671-49210 PIPE, COOLING WATER 1 1 1 1 1 R
11 (A=E/#23803) (B=E/#23803) (C=E/#23803) (D=E/#11493)
7 1 23000-041000 CLAMP 41 6 6 6 6
] 71 1 129670-49500 HOSE CLIP 38 6 6 6 6 6 R
REFER TO Fig.27 (A=E/#23959) (B=E/#23959) (C=EH#23959) (D=EA#11597)
8 1 127420-44560 PIPE 1 1
9 1 129474-49320 PIPE B 1 1
BAREL 10 1 194440-51620 CLAMP, WIRE HARNESS 2 2
RETURN OF 1 1 23000-013000 CLAMP 13 2 2
HOT WATER 12 1 23000-025000  CLAMP 25 2 2
I 13 1 104407-44480 JOINT 1 1 w

(D=E/#10005)

REFER TO Fig.?28

REFER TO Fig.27

|E|ﬁ/

_U
s}
mXR

VIOous

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOooR4671  32.C.S.W.STRAINER(OPTIONAL)

: (A)=4JH3E (D)=4JH3-TE
FIg.32.C.S.W.STRA|NER(OPT|ONAL) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
é % ®»n ® (€ O B ©
— 7 1 1 129795-48800 STRAINER T 1 1 1 1
2 2 XTST25S001 BODY 101 1 1 1
6 = 3 2 XTST255002 BOLT M 8X125 11 1 11
4 2 XTST25S003 PIPE, OUTER T 1 1 1 1
5 2 XTST255004 PLUG M 8 101 1 1 1
—3 6 2 XTST25S005 PACKING 1 01 1 1 1
7 2 26664-080002 CAP NUT M 8 T 1 1 1 1
8 2 XTST25S007 COVER 101 1 1 1
5 4@ 9 2 XTST25S5008 PACKING 2 2 2 2 2
10 2 XTST25S009 FILTER 101 1 1 1
/o 1 2 24311-000060 O-RING 1A P-6.0 101 1 1 1
—11 12 1 1 1 1 1 1
1 2 2 2 2
1 2 2 2 2

N
N
N
N

23072-101000 HOSE (25/33X1000)
13 23000-041000 HOSE CLAMP 41
131 129670-49500 HOSE CLIP 38 2 R
1 (A=E/#23959) (B=E/#23959) (C=E/#23959) (D=E/#11597)
14 1 26116-080302 BOLT 8X30 2
8 15 1 26703-080002 NUT M 8 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YooR4671  36.FUEL INJECTION PUMP(4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.36.FUEL INJECTION PUMP(4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
3 ®w ® © O ® ©

T ‘ 1 1 121450-01560 STUD M 8X 22 1 1
4 2 1 129673-51250 RETAINER 1 1
5 3 1 129671-51900 FUEL INJ. PUMP ASSY 1 1
7 4 2 119171-67200 SOLENOID, FUEL CUT 1 1
REFER TO 5 2 129693-67210 SPRING 1 1

6 2 119171-59200 BOLT, PIPE JOINT 1 1

7 2 X1466584820 WIRE 1 1

8 1 129673-54030 BRACKET 1 1

9 1 24341-000500 O-RING 1A S-50.0 1 1

10 1 26106-080652 BOLT M 8X 65 PLATED 3 3

11 1 26106-080752 BOLT M 8X 75 PLATED 1 1

12 1 26106-100182 BOLT M10X 18 PLATED 1 1

13 1 26106-100222 BOLT M10X 22 PLATED 2 2

14 1 26216-080282 STUD M 8X 28 PLATED 3 3

15 1 26306-080002 NUT 3 3

16 1 26306-080002 NUT 5 5

17 1 121850-51960 O-RING, F.I.PUMP 1 1

| 18 1 129930-61950 CAP 1 1 W
(D=E/#10223)
| 19 1 129930-61960 CAP 1 1 w
(D=E/#10223)
20 1 129691-25900 GEAR, F.l. PUMP 1 1

REFER TO Fig. 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.33.BILGE PUMP(STD)

E-—HASSY
MOTOR ASSY

YooR4671  33.BILGE PUMP(STD)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 977780-01210 PUMP(12V).BILGE 1 1 1 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1

3 2 977780-01250 CONTROLLER 1 1 1 1 1

4 3 X8636008003 FUSE 1 1 1 1 1

5 2 X179100021X STRAINER 1 1 1 1 1

6 2 X179100100X PIPE ASSY 1 1 1 1 1

7 2 X0044021509 HOSE A 1 1 1 1 1

8 2 X199903800X SCREW KIT 1 1 1 1 1

9 2 977780-03000 INPELLER 1 1 1 1 1

=

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.34.BILGE PUMP(DX)

E-—HASSY
MOTOR ASSY

Mt H
OUT LET

YOOR4671  34.BILGE PUMP(DX)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 977780-01200 PUMP(12V).BILGE 1 1 1 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1

3 2 977780-01240 CONTROLLER 1 1 1 1 1

4 3 X8636008003 FUSE 1 1 1 1 1

5 2 X179100011X STRAINER 1 1 1 1 1

6 2 X179100100X PIPE ASSY 1 1 1 1 1

7 2 X0044021509 HOSE A 1 1 1 1 1

8 2 X199903800X SCREW KIT 1 1 1 1 1

9 2 977780-03000 INPELLER 1 1 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  35.FUEL INJECTION PUMP(4JH3E)

i (A)=4IH3E (D)=4JH3-TE
Fig.35.FUEL INJECTION PUMP(4JH3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR4671—1 ®w ® © O © @

PUBLISHED:2004/5

1 1 729670-51300  F..PUMP ASSY 11 1 1
4 2 12915551020  STUD, FEED PUMP 2 2 2
87 35 5 2 129506-51040  CAMSHAFT 11 1
61 45 64°8 g/%—u 5 2 12271051050  BEARING, ROLLER 2 2 2
g 7 2 129470-51060  RETAINER 101 1
8 2 129470-51080___ SEAL, OIL 11 1
9 2 12271051090  KEY 101 1
2 10 2 129470-51101  PLUNGER W/BARREL 4 4 4
% 13 2 12915551140 PIN, BARREL LOCKING 44 4
1 2 17430751170  RETAINER A 4 4 4
49 15 2 12915551180  SPRING SHOE, PLUNGER 4 4 4
Lanﬁékus 16 2 124950-51190 SPRING, PLUNGER 4 4 4
17 2 12915551200  TAPPET ASSY 4 4 4
44 20 3 711100-51540  ROLLER ASSY 4 4 4
42 24 2 12915551270 LOCKING, TAPPET 44 4
P 2 12915551280  O-RING S6 5 5 5
% 2 129670-51300  VALVE ASSY 4 4 4
20 2 12957351330 SPRING, DELY. VALVE 4 4 4
30 2 12957351340  GUARD, DELY. VALVE 4 4 4
a1 2 124550-51350  GASKET, DELIVERY 4 4 4
2 2 124550-51370 ___ O-RING, DELIVERY 44 4
33 2 12957351370  STOPPER, VALVE 4 4 4
4 2 12915551380  LOCKING (A) 2 2 2
35 2 12915551390 LOCKING (B) 2 2 2
36 2 12955551400  DEFLECTER 101 1
37 2 12915551410  CHECK BOLT,DEFLECTOR 101 1
38 2 12915551420 PLUG (M16) 11 1
) 2 12915551450  SHIM SET, ADJUSTING 1T 1 1
40 2 12955551500  RACK, CONTROL 101 1
4 2 12915551521 BUSH, RACK 11 1
) 2 12915551530  SPACER, AUX. SPRING 101 1
43 2 12915551540  CIRCLIP 101 1
44 2 12915551550 PINION, CONTROL 44 4
%5 2 12211751560  SCREW, PINION 4 4 4
451 2 12910051570  SCREW 4 4 4 N
(A=E/#24410) (B=E/#24410) (C=E/#24410)
& 2 12915551570  PLUG (M12) 101 1
48 2 12915551580  O-RING 101 1
49 2 12915551591 SPRING, RACK 11 1
| 49-1 2 129190-51590 SPRING, RACK 1 1 1 N
(A=+2003.12) (B=*2003.12) (C=+2003.12)
50 2 12915551600 SHIM PACK 4 4 4
51 2 12955551700  COVER 1
511 2 12955551701  COVER 101 1 F 2
(A=E/#21367) (B=E/#21367)
52 2 12955551710  GASKET 1T 1 1
52-1 2 12955551711  GASKET 101 1 N
(A=E/#23803) (B=E/#23803) (C=EH#23803)
Remarks 53 2 12955551750  COVER, SIDE 1 1
(1)GOVERNOR ASSY(FIG.37) AND FUEL 531 2 12955551751  COVER, SIDE 111 F 2
FEED PUMP ASSY(FIG.38) IS (ASEA#21367) (B=E##21367)
INCORPORATED IN THIS FOEL 54 2 12955551760  GASKET 111
(2)INTERCHANGEABLE BY SIMULTANEOUS (A="2003.10) (B="2003.10) (C=+2003.10)
REPLACEMENT WITH REF.NO.62-1. ++ CONTINUE ++ )
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 Yoor4671  35.FUEL INJECTION PUMP(4JH3E)

i (A)=4IH3E (D)=4JH3-TE
Fig.35.FUEL INJECTION PUMP(4JH3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
P/C NEWS No:YOOR4671—1 ®w ® © O © @

PUBLISHED:2004/5

55 2 26716060002  NUT 6 2 2 2
56 2 12915651910  LABEL, CAUTION 101 1
57 2 22190-160002  SEAL WASHER 16S 11 1
58 2 22217-050000 SPRING WASHER 5 2 2 2
59 2 22217-060000  SPRING WASHER 6 2 2 2
60 2 22351050010 SPRING PIN 5X10 2 2 2
61 2 24341000160  O-RING 1A S-16.0 11 1
2 62 2 26022050102  SCREW M 5X 10 1 1un
62-1 2 26022-050122  SCREW M 5X 12 1 ou un N
% (A=E/#21367) (B=E/#21367)
49 63 2 26022060162  SCREW M 6X 16 4 4 4
o 10us ' i 64 2 26116-050302___ BOLT M 5X 30 PLATED 2 2 2
65 2 12915551790  LOCKING, RACK 11 1
43 66 2 12915852000  FUEL PUMP ASSY 101 1

42

Remarks
(1)GOVERNOR ASSY(FIG.37) AND FUEL
FEED PUMP ASSY(FIG.38) IS

INCORPORATED IN THIS FOEL
INJECTION PUMP ASSY(REF.NO.1)

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.62-1.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YooR4671  36.FUEL INJECTION PUMP(4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.36.FUEL INJECTION PUMP(4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
3 ®w ® © O ® ©

T ‘ 1 1 121450-01560 STUD M 8X 22 1 1
4 2 1 129673-51250 RETAINER 1 1
5 3 1 129671-51900 FUEL INJ. PUMP ASSY 1 1
7 4 2 119171-67200 SOLENOID, FUEL CUT 1 1
REFER TO 5 2 129693-67210 SPRING 1 1

6 2 119171-59200 BOLT, PIPE JOINT 1 1

7 2 X1466584820 WIRE 1 1

8 1 129673-54030 BRACKET 1 1

9 1 24341-000500 O-RING 1A S-50.0 1 1

10 1 26106-080652 BOLT M 8X 65 PLATED 3 3

11 1 26106-080752 BOLT M 8X 75 PLATED 1 1

12 1 26106-100182 BOLT M10X 18 PLATED 1 1

13 1 26106-100222 BOLT M10X 22 PLATED 2 2

14 1 26216-080282 STUD M 8X 28 PLATED 3 3

15 1 26306-080002 NUT 3 3

16 1 26306-080002 NUT 5 5

17 1 121850-51960 O-RING, F.I.PUMP 1 1

| 18 1 129930-61950 CAP 1 1 W
(D=E/#10223)
| 19 1 129930-61960 CAP 1 1 w
(D=E/#10223)
20 1 129691-25900 GEAR, F.l. PUMP 1 1

REFER TO Fig. 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.37.GOVERNOR

|P/C NEWS No:YOOR4671-1
PUBL [SHED:2004/5

86

|B7%

PREVIOUS

63

#walv—
CLASSIFIED MARK

REFER TO Fig. 36

#5)
—

3
S

4
63
REFER TO Fig.36

REFER TO Fig.35

Remarks

(1)SELECTIVE PART: CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER.(REFER TO THE ILLUSTRATION)

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.5-1,60-1,
77,82,83,84.

Yoor4671 37.GOVERNOR
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
2 2 129155-51280 O-RING S6 2 2 2
3 2 129595-61012 HOUSING,GOVERNOR 1 1 1
4 2 129595-61050 GASKET 1 1 1
5 2 129155-61060 COVER, GOVERNOR CASE 1 1 1
I 5-1 2 129690-61060 COVER,GOVERNOR CASE 1 1 1 F 2
(A=*2004.04) (B=*2004.04) (C=*2004.04)
6 2 129155-61070 GASKET, CASE COVER 1 1 1
I 6-1 2 129155-61071 GASKET, CASE COVER 1 1 1 N
(A=*2003.10) (B=*2003.10) (C=*2003.10)
7 2 129155-61120 LINK L=30(MARK 0 1 1 1 1
8 2 129155-61130 LINK L=31(MARK 1 1 1 1 1
9 2 129155-61140 LINK L=30.5(MARK 05) 1 1 1 1
10 2 129155-61180 LINK L=29(MARK 9 1 1 1 1
1 2 129595-61200 WEIGHT ASSY, GOV. 1 1
11-1 2 129595-61201 WEIGHT ASSY 1 1 1 R
(A=E/#21367) (B=E/#21367)
15 2 129155-61341 SLEEVE 1 1 1
16 2 129100-61400 SHAFT ASSY, CONTROL 1 1 1
19 2 129155-61430 SPACER, SHAFT 1 1 1
23 2 129499-61440 THROTTLE LEVER 1 1 1
24 2 129155-61450 BOLT, REVOL. LIMIT 1 1 1
25 2 129155-61460 BOLT, IDLE LIMIT 1 1 1
26 2 129497-61470 COVER 1 1 1
27 2 129497-61480 PACKING 1 1 1
28 2 129155-61490 SHAFT, GOV. LEVER 1 1 1
29 2 129497-61490 ROD 1 1 1
30 2 129131-61500 LEVER ASSY, COVERNOR 1 1 1
31 3 174307-51700 SHIM SET 2 2 2
38 3 26106-060102 BOLT M 6X 10 PLATED 1 1 1
39 2 129595-61610 BUSH 1 1 1
40 2 129595-61631 LEVER 1 1 1
41 2 129470-61650 SPRING, FUEL CONTROL 1 1 1
42 2 129595-61660 RING 1 1 1
43 2 129595-61802 LEVER, STOP 1 1 1
44 2 129155-61810 PIN, STOP LEVER 1 1 1
45 2 129595-61821 SPRING 1 1 1
46 2 129155-61830 O-RING S10 1 1 1
47 2 129499-61870 SPRING, RETURN 1 1 1
48 2 129499-61890 RETAINER 1 1 1
49 2 129595-61901 LEVER 1 1 1
50 2 129595-61911 SPRING 1 1 1
51 2 129595-61931 PIN 1 1 1
52 2 129595-61951 COVER 1 1 1
53 2 129595-61961 GASKET 1 1 1
| 53-1 2 129595-61962 GASKET, UPPER COVER 1 1 1 N
(A=*2003.10) (B=*2003.10) (C=*2003.10)
54 2 124550-66370 LOCK NUT M 6 1 1 1
55 2 119600-66840 NUT, CAP 1 1 1
56 2 22117-040000 WASHER 4 1 1 1
57 2 22117-060000 WASHER 6 1 1 1
58 2 22190-060002 SEAL WASHER 6S 4 4 4
59 2 22190-100002 SEAL WASHER 10S 1 1 1
60 2 22190-120002 SEAL WASHER 12 2 2 2
| 60-1 2 22190-120002 SEAL WASHER 12 4 4 4 K

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YoorR4671 37.GOVERNOR

i (A)=4JH3E (D)=4JH3-TE
FIg.37.GOVERNOR (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AN n O oo o
(A=*2004.04) (B=*2004.04) (C=*2004.04)
61 2 22272-000060 CIRCLIP E- 6 2 2 2
62 2 22287-120000 WASHER 12 1 1 1
63 2 22372-040000 SNAP PIN 4 2 2 2
64 2 22372-060000 SNAP PIN 6 1 1 1
IE?’: 65 2 23887-100002 PLUG 10 1 1 1
PREVI0US 66 2 24311-000110 O-RING 1A P-11.0 1 1 1
67 2 24311-240100 O-RING 1A P-10A 1 1 1
68 2 26022-050102 SCREW M 5X 10 8 8 8
69 2 26106-060102 BOLT M 6X 10 PLATED 3 3 3
70 2 26106-060182 BOLT M 6X 18 PLATED 1 1 1
71 2 26106-060202 BOLT M 6X 20 PLATED 6 6 6
72 2 26366-080002 NUT M 8 1 1 1
73 2 26756-060002 LOCK NUT 6 3 3 3
74 2 26776-120002 LOCK NUT M12 PLATED 2 2 2
75 2 129155-61540 SHIFTER 1 1 1
76 2 22272-000040 CIRCLIP E- 4 1 1 1
| 7 2 127692-61550 IDLE SUB. 1 1 1 w 2
(A=*2004.04) (B=*2004.04) (C=*2004.04)
| 82 2 26777-120002 NUT, 12 1 1 1 w2
(A=*2004.04) (B=+2004.04) (C=*2004.04)
| 83 2 129100-61930 NUT, CAP 1 1 1 w 2
(A=*2004.04) (B=*2004.04) (C=*2004.04)
| 84 2 129470-61590 PLUG 1 1 1 w 2
(A=*2004.04) (B=*2004.04) (C=*2004.04)
85 1 129595-61080 SUPPORT 1 1 1
86 1 129155-61470 BOLT, FUEL CONTROL
86-1 1 129497-61450 TORQUE SPRING ASSY. 1 1 1 s
(A=E/#20550) (B=E/#20550)
48 2 1 129100-61730 SPRING 1 1 1
63 WAv—s 93 1 129100-61930 NUT, CAP 1 1 1
CLASSIFIED MARK REFER TO Fig.356 94 1 135210-61090 LEAD 1 1 1
\\ f—63 95 1 22453-060000 WIRE 0.6 1 1 1
REFER TO Fig. 35 95-1 1 120325-61100 WIRE 1.0 1 1 1 N
° W (A=E#25748) (B=E/#25748) (C=E/#25748)

REFER TO Fig.35

Remarks
(1)SELECTIVE PART: CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR

ORDER.(REFER TO THE ILLUSTRATION)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.5-1,60-1,

77,82,83,84. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671

Yoor4671  38.FUEL FEED PUMP & TIMER
. (A)=4JH3E (D)=4JH3-TE
Fig.38.FUEL FEED PUMP & TIMER (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129158-52000 FUEL PUMP ASSY 1 1 1
2 2 129155-52050 GASKET 1 1 1
3 2 129158-52100 FEED PUMP ASSY 1 1 1
. 729499-54100 TIMER ASSY.
REFER TO Fig.3b 1o ! o1

&P

REFER TO Fig. 35

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  39.FUEL INJECTION VALVE

. A)=4JH3E D)=4JH3-TE
Fig.39.FUEL INJECTION VALVE (Bragace EraiiaToe
(C)=4JH3CE1 (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3E/CE/CE1 W 6B © O 6 6

1 1 729670-53100 VALVE ASSY,F.I.INJEC 4 4 a4
2 2 129468-53000 NOZZL ASSY,F.INJECT 4 4 4
5 2 114250-53080 NUT, NOZZLE CASE 4 4 4
6 2 129100-53100 HOLDER ASSY, NOZZLE 4 4 4
9 2 114250-53120 SPRING, NOZZLE 4 4 4

REFER TO Fig.11,12 10 2 114250-53130 SEAT, NOZZLE SPRING 4 4 a4
1 2 114250-53140 PLATE, STOP 4 4 4
12 2 114250-53210 PIN 8 8 8
13 2 114250-53400 SHIM PACK 4 4 4
14 2 129470-11920 GASKET 4 4 4

REFER TO Fig. 11,12 15 1 729671-53100 VALVE ASSY. F.INJECT 4
| 151 1 729671-53101 ALVE ASSY. F.INJECT 4 4 N
(D=E/#10799)
16 2 129671-53000 NOZZLE CMP 4
| 16-1 2 129671-53001 NOZZLE CMP 4 4 N
(D=E/#10799)

19 2 114250-53080 NUT, NOZZLE CASE 4 4
20 2 129100-53100 HOLDER ASSY, NOZZLE 4 4
23 2 114250-53120 SPRING, NOZZLE 4 4
24 2 114250-53130 SEAT, NOZZLE SPRING 4 4
25 2 114250-53140 PLATE, STOP 4 4
26 2 114250-53210 PIN 8 8
27 2 114250-53400 SHIM PACK 4 4
28 2 129470-11920 GASKET 4 4

19 '

d
Ry

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  40.FUEL INJECTION PIPE

. A)=4JH3E D)=4JH3-TE
Fig.40.FUEL INJECTION PIPE (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
4JH3E/CE/CE1 ®w ® © O ©® ¢
NO. 1 REFER TO Fig.11 1 1 122780-59100  RETAINER 2 2 2
2 1 123372-59100 CLAMP 2 2 2
4 1 129499-59812 PIPE,FUEL INJECTION 11 1
8 1 129499-59822 PIPE,FUEL INJECTION 1 1 1
12 1 129499-59832 PIPE,FUEL INJECTION 11 1
16 1 129499-59842 PIPE,FUEL INJECTION 11 1
20 1 121870-59930 STAY 101 1
21 1 22217-080000 SPRING WASHER 8 11 1
22 1 26106-060202 BOLT M 6X 20 PLATED 4 4 4
23 1 26106-080202 BOLT M 8X 20 PLATED 1 1 1
24 1 26366-060002 NUT M 6 2 2 2
25 1 122780-59100 RETAINER 6
I 251 1 122780-59100 RETAINER 7 2 K
(D=E/#10223)
27 1 129693-59810 PIPE, FUEL INJECTION 1
| 271 1 129693-59811 PIPE, FUEL INJECTION 11 N
\ (D=E/#10399)
BEY=A—LKN 31 1 129693-59820 PIPE, FUEL INJECTION 1
SUCTION MANIFOLD | 311 1 129693-59821 PIPE, FUEL INJECTION 101 N
(D=E/#10399)
35 1 129693-59830 PIPE, FUEL INJECTION 11
REFER TO Fig. 35 39 1 129693-59840 PIPE, FUEL INJECTION 11
43 1 129574-59950 SUPPORT 11
44 1 26106-060202 KNOB 6
I 44 1 26106-060202 BOLT M 6X 20 PLATED 4 4 K
(D=E/#10223)
45 1 26106-080122 BOLT M 8X 12 PLATED 11
46 1 26366-060002 NUT M 6 5
| 46-1 1 26366-060002 NUT M 6 4 K
(D=E/#10223)
| 462 1 26366-060002 NUT M 6 6 6 K
(D=E/#10223)
AJH3-TE/TCE ! 47 1 26106-060102 BOLT M 6X 10 PLATED 101 w

»7 (D=E/#10017)
| 48 1 129673-59950 CLAMP(F.I.LINE 1 1 w
31 (D=E/#10017)
N
AN

REFER TO Fig. 12

JUVATAYD
CYLINDER BLOCK REFER TO Fig. 36

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  41.FUEL PIPE(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.41.FUEL P|PE(4JH3E) EB;:4JH3CE EE;:4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©
1 1 129470-55601 STRAINER ASSY, FUEL 1 1 1
3 2 129470-55701 STRAINER ASSY, FUEL 1 1 1
4 1 119173-55700 RUBBER 1 1 1
5 1 26216-100452 STUD M10X 45 PLATED 2 2 2
6 1 26306-100002 NUT 2 2 2
7 1 26716-100002 NUT 10 2 2 2
8 1 101304-59020 JOINT 12, PIPE 3 3 3
9 1 129470-59120 PIPE, FUEL OIL 1 1
| 9-1 1 129470-59121 PIPE,FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
| 9-2 1 129470-59122 PIPE, FUEL OIL 1 1 1 R
(A=E/#21367) (B=E/#21367)
10 1 129470-59120 PIPE, FUEL OIL 1 1
| 10-1 1 129570-59120 PIPE,FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
| 10-2 1 129570-59121 PIPE, FUEL OIL 1 1 1 R
(A=E/#21367) (B=E/#21367)
11 1 104200-59170 GASKET 12 1 1 1
12 1 121750-59890 CLAMP 140 1 1 1
13 1 23080-013000 HOSE CLAMP 13 4 4
| 13-1 1 23000-019000 CLAMP 19 4 4 N
(A=E/#21010) (B=E/#21010)
| 13-2 1 23000-016000 CLAMP 16 4 4 4 N
(A=E/#21367) (B=E/#21367)
12 14 1 23414-120000 GASKET 12, ROUND
| 14-1 1 22190-120002 SEAL WASHER 12 5 5 5 N
(A=E/#22733) (B=E/#22733) (C=EH#22733)
15 1 23857-060000 JOINT BOLT 6 3 3 3
16 1 101304-59020 JOINT 12, PIPE 1 1 1
17 1 124066-59100 PIPE ASSY, RETURN 7 7
| 17-1 1 23000-016000 CLAMP 16 7 7 N
10 (A=E/#21010) (B=E/#21010)
| 17-2 1 23000-013000 CLAMP 13 7 7 7 N
(A=E/#21367) (B=E/#21367)
18 1 129495-59300 BOLT, PIPE JOINT 1 1 1
19 1 129470-59530 JOINT,FUEL RETN.PIPE 1 1 1
20 1 129470-59540 PIPE, FUEL OIL 1 1
| 20-1 1 129470-59541 PIPE,FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
| 20-2 1 129470-59542 PIPE, FUEL OIL 1 1 1 R
(A=E/#21367) (B=E/#21367)
21 1 119000-59550 PIPE, FUEL RETURN 3 3
13 | 21-1 1 129495-59552 PIPE,FUEL 3 3 N
(A=E/#21010) (B=E/#21010)
| 21-2 1 129495-59553 PIPE, FUEL OIL 3 3 R
(A=E/#21367) (B=E/#21367)
| 21-3 1 129270-59550 PIPE,FUEL OIL 3 3 3 R
(A=E/#21459) (B=E/#21459)
22 1 129470-59560 PIPE, FUEL RETURN 1 1
| 22-1 1 129470-59561 PIPE,FUEL 1 1 N
(A=E/#21010) (B=E/#21010)
| 222 1 129470-59562 PIPE, FUEL OIL 1 1 1 R
REFER TO Fig. a8 (A=E/#21367) (B=E/#21367)
23 1 129150-59580 CAP 1 1

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  41.FUEL PIPE(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.41.FUEL P|PE(4JH3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 23-1 1 119593-59580 CAP 1 1 N
(A=E/#21010) (B=E/#21010)
| 232 1 129270-59580 CAP 11 1 N
(A=E/#21367) (B=E/#21367)
24 1 129100-59951 VALVE ASSY, CHECK 1 1 1
32 1 23080-013000 HOSE CLAMP 13 2 2
| 32-1 1 23000-019000 CLAMP 19 2 > N
(A=E/#21010) (B=E/#21010)
| 32-2 1 23000-016000 CLAMP 16 2 2 2 N
(A=E/#21367) (B=E/#21367)
33 1 23414-080000 GASKET 8, ROUND 1 1 1
| 33-1 1 22190-080002 SEAL WASHER 8S 1 1 1 N
(A=E/#22733) (B=E/#22733) (C=E/#22733)
34 1 23414-120000 GASKET 12, ROUND 2 2 2
| 34-1 1 22190-120002 SEAL WASHER 12 2 2 2 N
(A=EH#22733) (B=E/#22733) (C=E/#22733)
35 1 23414-140000 GASKET 14, ROUND 2 2 2
| 35-1 1 22190-140002 SEAL WASHER 14S 2 2 2 N
(A=E/#22733) (B=E/#22733) (C=E/#22733)
36 1 26106-080102 BOLT M 8X 10 PLATED 1 1 1

REFER TO Fig. 14

REFER TO Fig.38

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  42.FUEL PIPE(4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.42.FUEL PIPE(4JH3-TE) (Eaaiace EraaisTCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129673-55650 BRAKET(FO-FILTER 2 2
2 1 119173-55700 RUBBER 1 1
3 1 129574-55800 STRAINER ASSY, FUEL 1 1
4 2 129574-55730 SENSOR 1 1
5 2 129574-55710 STRAINER 1
| 5-1 2 129574-55711 CARTRIDGE 1 1 N
(D=E/#11148)
6 2 129574-55700 BODY ASSY, VALVE 1 1
7 3 121857-55750 PLUG 1 1
8 3 121857-55760 WASHER 1 1
9 2 129574-55780 O-RING 1 1 w
(D=FROM 1ST)
10 1 26216-100352 STUD M10X 35 PLATED 2 2
1 1 26306-100002 NUT 2 2
12 1 26716-100002 NUT 10 2 2
13 1 129470-59540 PIPE, FUEL OIL 1
I 13-1 1 129673-59121 PIPE, FUEL OIL 1 1 N
(D=E/#10216)
14 1 119171-59910 JOINT, PIPE 1 1
15 1 23080-013000 CLAMP 13,HOSE 2
| 15-1 1 23000-016000 CLAMP 16 2 2 N
(D=E/#10216)
16 1 23414-120000 GASKET 12, ROUND 1
| 16-1 1 22190-120002 SEAL WASHER 12 1 1 N
(D=E/#10829)
17 1 124722-59050 CLAMP 9 8
| 17-1 1 23000-013000 CLAMP 13 9 9 N
(D=E/#10216)
I 18 1 119593-59590 CLIP 1 z
(D=E/#10216)
19 1 129495-59551 PIPE, FUEL RETURN 3
| 19-1 1 129495-59553 PIPE, FUEL OIL 3 N
(D=E/#10216)
| 19-2 1 129270-59550 PIPE,FUEL OIL 3 3 R
(D=E/#10223)
20 1 129693-59560 PIPE, FUEL RETURN 1
| 20-1 1 129693-59562 PIPE, FUEL OIL 1 1 N
(D=E/#10216)
21 1 119593-59580 CAP 1
| 21-1 1 129270-59580 CAP 1 1 N
(D=E/#10216)
e 22 1 129574-59990 JOINT 1 1
REFER TO Fig. 14 . 4 N 23 1 23414-120000 GASKET 12, ROUND 2
& | 23-1 1 22190-120002 SEAL WASHER 12 2 2 N
(D=E/#10829)
24 1 129795-59100 PIPE L4000 1 1
25 1 23000-016000 CLAMP 16 4 4
26 1 26106-080252 BOLT M 8X 25 PLATED 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  43.FUEL TANK
i (A)=4JH3E (D)=4JH3-TE
Fig.43.FUEL TANK (B)=4JH3CE (E)=4JH3-TCE

(C)=4JH3CE1 (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

124070-59060 PIPE, FUEL OIL
124070-59130 PIPE, FUEL OIL
138603-59380 CAP NUT

23010-014000 CLAMP 14
83213-003012 TANK (30L), FUEL
105430-55041 CAP, FUEL TANK

o ~NUls N e
NP NN N R
B R N[R R e
B R N[R R e
B R N[R R e
B R N[R R e
B R N[R R e

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671  44.ENGINE STOP DEVIC(4JH3E)

i (A)=4JH3E (D)=4JH3-TE
Fig.44.ENGINE STOP DEV|C(4J H3E) (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AT 3 ®w ® © O ®» @
OPTIONAL 56 o TUIHTOUY 1 1 12950067310  CLAMP T 1 1
30 CYLINDER BLOCK 2 1 22414-250150  PIN 2.5% 15 101
55y F 55 23 |21 1 22372-050000 _ SNAP PIN JASO 5 11 1 N
CLUTCH (A=E/#20620) (B=E/#20620)
3 1 26116-050142  BOLT M 5X 14 PLATED 101 1
4 1 26756-050002_ LOCK NUT M 5 PLATED 11 1
6 | 5 1 119867-66910  LINK 101 1 w
(A=E/#20620) (B=E/#20620)
\S I 6 1 22137-060000  WASHER 6, POLISHED 11 1 w
) (A=E/#20620) (B=E/#20620)
I 7 1 22360-080000  SNAP PIN 8 101 1 w
g® (A=E#20620) (B=E/#20620)
57 I 3 1 129590-67140  BRACKET 11 1 w
(A=E/#20620) (B=E/#20620)
a I 9 1 41710-001300  JOINT 111 w
Loy (A=E/#20258) (B=E/#20258)
\..!_ 4 I 10 1 26106-080122  BOLT M 8X 12 PLATED 101 1 w
B 4 (A=E/#20620) (B=E/#20620)
PREVIOUS I 11 1 121750-59890  CLAMP 140 T 1 1 W
(A=E/#20258) (B=E/#20258)
I 12 1 129595-67310  CLAMP 101 1 w
(A=E/#20258) (B=E/#20258)
I 13 1 129590-67420  CABLE L=500 101 1 w
47 (A=E/#20258) (B=E/#20258)
52 44 42 I 14 1 26116-050142  BOLT M 5X 14 PLATED 101 1 w
(A=E/#20258) (B=E/#20258)
o) ! 15 1 26116-050202 BOLT M5X20 1 1 1 w
41 67 ./ =ZIEL /S NN (A=E/#20258) (B=E/#20258)
A I 16 1 26756-050002  LOCK NUT M 5 PLATED 101 1 w
37 Sl REFER TO Fig.23 N —~ (A=E/#20258) (B=E/#20258)
¢ ~ L‘ 2 17 1 41710-000410  CLAMP T 1 1
45— > 18 1 121750-59890  CLAMP 140 101 1
43 10 @‘\\‘\\. 19 1 171078-66551___ PIN 11 1
39 20 1 129470-67300 BRACKET 1 1
I 201 1 129573-67300  BRACKET, SOLENOID 101 1 N
2 (A=E/#20258) (B=E/#20258)
% a7 21 1 129470-67310  LINK 101 1
36 PREVIOUS 2 1 129470-67320  ENGINE STOP SOLENOID 101 1
23 1 129470-77971  HARNESS L4000 11 1
MT=3 TYPE 32 24 1 124617-91850  RELAY 1T 1 1
I 241 1 119773-91850 RELAY 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643)
25 1 22117-080000  WASHER 8 2 2 2
2 1 22217-060000  SPRING WASHER 6 2 2 2
REFER TO Fig.9 27 1 22360-080000  SNAP PIN 8 2 2 2
28 1 26106-060102  BOLT M 6X 10 PLATED 2 2 2
29 1 26106-060202  BOLT M 6X 20 PLATED 101 1
30 1 26106-080122  BOLT M 8X 12 PLATED 2 2 2
31 1 129590-67101  BRACKET 11 1
32 1 129470-67200  RETAINER, JOINT 101 1
36 2 22242-000100  CIRCLIP 10 11 1
> 37 1 22217-050000  SPRING WASHER 5 2 2 2
*7o3 ER}EV 10Us 38 1 22217-080000  SPRING WASHER 8 2 2 2
OPTIONAL 39 1 22414-250150  COTTER PIN 2.5X15 11 1

++ CONTINUE ++
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671  44.ENGINE STOP DEVIC(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.44.ENGINE STOP DEVIC(4JH3E) (Bragace s TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
AT 3 ®w ® © O ®» @
OPTIONAL 56 N LY 20 1 23414-080000  GASKET 8, ROUND 11 1
30 CYLINDER BLOCK a 1 26106-080122  BOLT M 8X 12 PLATED 2 2 2
S5y 55 18 23 & 2 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1
CLUTCH W 3 1 26366-080002  NUT M 8 1 .
§ 44 1 26557-050122  SCREW M 5X 12 2 2 2
45 1 26716-050002___ NUT M5 2 2 2
63 4 1 129590-67110  BRACKET,CABLE 11 1
\ 47 1 129470-86500  CABLE,REMO-CON.(7M) 2 2 2
\3 48 1 129470-67550 _ CABLE (L=4000), STOP 11 1
\ 9 1 12947067560  CABLE L=7000 11 1
50 1 41730-000681  MT-3 REMO-CON 101 1
g(@ 51 1 128170-86500___ MOUNT 111
57 | 511 1 128170-86501  REMOCON HEAD (MN 11 1 s
(A=E/#25748) (B=E/#25748) (C=E/#25748)
P 52 1 41710-000380  CABLE L=4000 2 2 2
ﬂ. 24 I 53 1 26106-060162  BOLT M 6X 16 PLATED 2 2 2 Z
\_.!_ 4 (A=E/#25682) (B=E/#25682) (C=E/#25682)
o 4 | 54 1 26306-080002 _ NUT 111 z
PREVIOUS (A=E/#25682) (B=E/#25682) (C=E/#25682)
I 55 1 26557-050082  SCREW M 5X 8 2 2 2 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
T 56 1 41710000410  CLAMP 11 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
47 |57 1 129670-86250 __ JOINT 111 z
52 44 42 (A=E/#25682) (B=E/#25682) (C=E/#25682)
S I 58 1 129670-86310  BRACKET,CABLE 101 1 z
o & ‘ (A=E/#25682) (B=E/#25682) (C=E/#25682)
17 ESTRPTAY I 5% | 59 1 128370-86280 CLEVIS 12SQ-48L 1 1 1 z
46 bED) (A=E/#25682) (B=E/#25682) (C=E/#25682)
37 5 REFER TO Fig. 23 I | 60 1 22113-060000 _ WASHER 6 111 z
— —_— ~ L X ;{ (A=E/#25682) (B=E/#25682) (C=EF#25682)
45— \/\ lN\ I 6l 1 22217-050000  SPRING WASHER 5 2 2 2 z
43 0 oy (A=E/#25682) (B=E/#25682) (C=E/#25682)
39 ¢ \a_ I e 1 22217-080000  SPRING WASHER 8 T 1 1 7
S (A=E/#25682) (B=E/#25682) (C=E/#25682)
2 | 63 1 22414-160100 __ COTTER PIN 1.6X10 111 z
3 6/% ‘PElRﬂEgV loUs (A=E/#25682) (B=E/#25682) (C=E/#25682)
32

MT-3 TYPE

REFER TO Fig.9

PREVIOUS

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YooRr4671  45.ENGINE STOP DEVIC(4JH3-TE)

Fig.45.ENGINE STOP DEVIC(4JH3-TE) (Brdahace BrahaToE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
ATV ®w ® © O ®» @
OPTIONAL 1 1 129693-67101  BRACKET 1
o1l 1 129693-67102  BRACKET 101 N

(D=E/#10223)

2 1 105311-67200 RETAINER, JOINT 1 1
6 2 22242-000100 CIRCLIP 10 101
7 1 121574-86320 RETAINER 11
8 1 22414-250150 COTTER PIN 2.5X15 11
9 1 26022-050162 SCREW M 5X 16 2 2
10 1 26106-080122 BOLT M 8X 12 PLATED 2 2
11 1 41710-000410 CLAMP 1 1
12 1 128170-86500 MOUNT 101

| 121 1 128170-86501 REMOCON HEAD (MN 11 s

(D=E/#12899) (E=E/#12899)

13 1 41730-000681 MT-3 REMO-CON 11
14 1 41710-000380 CABLE L=4000 2 2
15 1 129470-86500 CABLE,REMO-CON.(7M) 2 2
16 1 129470-86250 JOINT 101
17 1 128370-86280 CLEVIS 12SQ-48L 11
18 1 129470-86310 BRACKET 11
19 1 22113-060000  WASHER 6 11
14 20 1 22217-050000 SPRING WASHER 5 2 2
15 21 1 22217-080000 SPRING WASHER 8 1 1
2 1 22414-160100 COTTER PIN 1.6X10 101
23 1 26106-060162 BOLT M 6X 16 PLATED 22
S~ 24 1 26306-080002 NUT 11
25 1 26557-050082 SCREW M 5X 8 2 2
MV-TYPE 26 1 41710-000410 CLAMP 11

B

PREVIOUS

FTT3>

OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOooR4671  46.STARTING MOTOR(4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.46.STARTING MOTOR(4J H3E) EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129698-77010 STARTER 1 1 1
2 2 124298-77020 SWITCH, MAGNET 1 1
| 2-1 2 129698-77020 MAGNETIC SWITCH ASSY 1 1 1 R
(A=E/#21145) (B=E/#21145)
3 2 129698-77100 ARMATURE ASSY 1
| 31 2 129698-77101 ARMATURE ASSY 1 1 1 R
(A=Ef#24255) (B=E/#24255) (C=E/#24255)
4 2 129698-77110 COIL ASSY, FIELD 1 1 1
5 2 129698-77120 HOLDER ASSY,BRUSH 1 1 1
6 3 129698-77130 BRUSH (-) 2 2 2
7 3 129698-77140 BRUSH(+) SET 1 1 1
8 3 129698-77150 SPRING, BRUSH 4 4 4
9 2 129698-77160 REAR COVER ASSY 1 1 1
I 9-1 2 129698-77161 COVER ASSY, REAR 1 1 1 R
(A=E/#23959) (B=E/#23959) (C=E/#23959)
10 2 129698-77180 BRACKET 1 1 1
1 3 129698-77190 BRACKET 1 1 1
12 2 129698-77200 INTERNAL GEAR 1 1 1
REFER TO Fig.5 13 2 129698-77210 BRACKET 1 1 1
14 2 129698-77220 PINION ASSY 1 1 1
15 2 129698-77230 SHAFT(PINION 1 1 1
16 2 129698-77240 GEAR 3 3 3
17 2 129698-77250 WASHER SET 1 1 1
18 2 129698-77260 HOUSING ASSY, GEARS 1 1 1
19 3 X2114535200 METAL, STARTER 1 1 1
20 2 129698-77270 LEVER, SHIFT 1 1 1
21 2 129698-77280 COVER ASSY, DUST 1 1 1
2 2 124195-77770 BOLT, THROUGH 2 2 2
23 2 114371-79070 BOLT M 6X 37 2 2 2
24 1 124550-77030 COVER, TERMINAL 1 1 1
25 1 26116-120302 BOLT M12X 30 PLATED 2 2 2
26 1 123310-77640 SWITCH, BATTERY 1 1 1
27 1 22724-800380 SCREW_8X 38 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.47.STARTING MOTOR(4JH3-TE)

REFER TO Fi

YOOR4671  47.STARTING MOTOR(4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 171008-77010 STARTER 1 1

2 2 171008-77500 COVER, REAR 1 1

3 2 171008-77510 HOUSING ASSY, GEAR 1 1

4 2 171008-77520 HOUSING, CENTER 1 1

5 2 171008-77400 ARMATURE ASSY 1 1

6 3 X2114255110 BALL BEARING 1 1

7 3 X2130350900 BALL BEARING 1 1

9 2 171008-77440 COIL ASSY, FIELD 1 1

10 3 171008-77450 SCREW, POLE CORE SET 4 4

1 3 171008-77460 BRUSH (+) 2 2

12 2 171008-77470 HOLDER ASSY, BRUSH 1 1

13 3 171008-77480 BRUSH (-) 2 2

14 3 171008-77490 SPRING, BRUSH 4 4

15 2 171008-77531 MAGNETIC SWITCH ASSY 1 1

16 2 171008-77540 LEVER SET, SHIFT 1 1

19 2 171008-77571 DUST COVER,(NON-ASB. 1 1

26 2 171008-77640 BOLT, THROUGH 2 2

27 2 171008-77650 PINION ASSY 1 1

28 3 171008-77660 SHAFT, PINION 1 1

29 3 171008-77670 STOPPER SET, PINION 1 1

33 3 X2114555500 CLUTCH ASSY 1 1

4 4 X2114955020 BALL BEARING 1 1

35 4 X2240410100 BALL BEARING 1 1

36 2 171008-77750 COVER, M TERMINAL 1 1

37 2 26106-060322 BOLT M 6X 32 PLATED 2 2

38 2 26106-060402 BOLT M 6X 40 PLATED 3 3

39 1 124550-77030 COVER, TERMINAL 1 1

40 1 26116-120302 BOLT M12X 30 PLATED 2 2

41 1 123310-77640 SWITCH, BATTERY 1 1

42 1 123325-77920 TERMINAL 2 2

43 1 123325-77930 TERMINAL 2 2

44 1 22724-800380 SCREW 8X 38 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YooR4671  48.GENERATOR(4JH3E:PREVIOUS)

. A)=4JH3E D)=4JH3-TE
Fig.48.GENERATOR(4JH3E:PREVIOUS) (Br-admiace (B Tce
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129670-77200 ALTERNATOR 1 1
I 1-1 1 129772-77200 GENERATOR(12V-55A) 1 1 R
(A=E/#20296) (B=E/#20296)
| 12 1 129772-77200 GENERATOR(12V-55A) 1 1 1 z 1
(A=E/#25682) (B=E/#25682) (C=E/#25682)
2 2 XL15571001 ROTOR ASSY 1 1 1
3 3 124080-77490 BALL BEARING 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1
5 2 XL155G6300 COVER ASSY, REAR 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1
7 3 XL155G1315 REGULATOR ASSY,BRUSH 1 1 1
18 8 4 XL2255330 BRUSH ASSY 1 1 1 2
9 4 XL12013262 BRUSH 2 2 2
10 4 XTR1Z63 REGULATOR 1 1 1
1 4 XL2554318 CONDENCER ASSY 1 1 1
12 4  XL13513134 BOLT M5 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1
16 3 X6203BM BALL BEARING 1 1 1
17 2 XL225G6500 PULLEY ASSY 1 1 1
18 2 XL15018015 BOLT, THROUGH 4 4 4
8 557 19 2 XL1501810 NUT ASSY, PULLEY 1 1 1
6 25 20 2 XL15028001 SCREW ASSY 1 1 1
21 1 26106-080652 BOLT M 8X 65 PLATED 1 1 1
éy 22 1 129470-77330 ADJUSTER, BELT 1 1
| 22-1 1 129670-77430 ADJUSTER, BELT 1 1 1 R
(A=E/#21955) (B=E/#21955)
23 1 129670-77340 SPACER,GENERATOR 1 1 1
24 1 129695-77370 BOLT 10X 75 1 1 1
25 1 129695-77380 BOLT 10X 30 1 1 1
26 1 22137-080000 WASHER 8, POLISHED 1 1 1
27 1 22137-100000 WASHER 10,POLISHED 2 2 2
28 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1

REFER TO Fig.27

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.49 REF.NO.1. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YOoOR4671  49.GENERATOR(4JH3E:NEW)

. A)=4JH3E D)=4JH3-TE
Fig.49.GENERATOR(4JH3E:NEW) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 128271-77200 GENERATOR 12V-60A 1 1 1 w
(A=E/#25682) (B=E/#25682) (C=E/#25682)
2 2 123900-77700 ROTOR ASSY 1 1 1
3 2 129612-77710 BALL BEARING 1 1 1
4 2 128271-77720 REAR BRACKET ASSY 1 1 1
5 2 123900-77730 FRONT BRACKET ASSY 1 1 1
6 2 128271-77740 PULLEY 1 1 1
7 2 128271-77750 SCREW KIT 1 1 1
8 1 129495-77330 ADJUSTER, BELT 1 1
| 81 1 129670-77430 ADJUSTER, BELT 1 1 1 R
(A=E/#21955) (B=E/#21955)

9 1 129670-77340 SPACER,GENERATOR 1 1 1
10 1 129695-77370 BOLT 10X 75 1 1 1
1 1 129695-77380 BOLT 10X 30 1 1 1
12 1 22137-080000 WASHER 8, POLISHED 1 1 1
13 1 22137-100000 WASHER 10,POLISHED 2 2 2
14 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1
15 1 26106-080652 BOLT M 8X 65 PLATED 1 1 1
16 1 129772-77250 CONDENSER CMP 1 1 1

60A 17 2 129772-77260 CONDENSER 1 1 1
18 2 129772-77270 ISOLATER 2 2 2
19 2 129772-77280 CLAMP 1 1 1

AT 3>
OPTIONAL

19
Nz
18—?

REFER TO Fig.27

;
SO

\jy”;

REFER TO Fig.3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671  50.GENERATOR(4JH3E:OPTIONAL)

. A)=4JH3E D)=4JH3-TE
Fig.50. GENERATOR(4JH3E:OPTIONAL) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 119573-77201 ALTERNATER(12V-80A 1 1 1
2 2 XL180G61000 ROTOR ASSY 1 1 1
3 3 119129-77320 BALL BEARING 1 1 1
4 2 XL180120000 STARTER ASSY 1 1 1
5 2 XL180G63006 COVER ASSY, REAR 1 1 1
6 3 XL180G13012 COVER, REAR 1 1 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1 1 1
8 4 XL155G1330 BRUSH ASSY 1 1 1 1
9 4 XL225G1325 BRUSH SET 2 2 2
10 4  124080-77390 REGULATOR ASSY 1 1 1
1 4 XL225431800 CONDENSER 1 1 1
12 4 124080-77520 BOLT M5 2 2 2
13 3 XL1808320 DIODE ASY 1 1 1
14 3 119129-77250 WIRE 1 1 1
15 4 119129-77260 CLAMP,LEAD WIRE 1 1 1
16 2 XL235340110 COVER ASSY, FRONT 1 1 1
17 3 XL150M14041 RETAINER 1 1 1
18 3 X6303BM0000 BALL BEARING 1 1 1
19 3 119129-77930 SCREW KIT 1 1 1
20 2 119129-77890 BOLT, THROUGH 4 4 4
21 2 119129-77900 NUT ASSY, PULLEY 1 1 1
22 2 XL180G85001 PULLEY ASSY 1 1 1
23 1 129670-77340 SPACER,GENERATOR 1 1 1
24 1 129695-77370 BOLT 10X 75 1 1 1
25 1 129695-77380 BOLT 10X 30 1 1 1
26 1 22137-080000 WASHER 8, POLISHED 1 1 1
27 1 22137-100000 WASHER 10,POLISHED 2 2 2
28 1 26106-080252 BOLT M 8X 25 PLATED 1 1 1
29 1 26106-080652 BOLT M 8X 65 PLATED 1 1 1
30 1 129470-77330 ADJUSTER, BELT 1 1
| 30-1 1 129670-77430 ADJUSTER, BELT 1 1 1 R
(A=E/#21955) (B=E/#21955)
31 1 119573-77250 CONDENSER ASSY 1 1 1
2 2 119573-77260 CONDENSER 1 1 1
33 2 119573-77270 BUSH 2 2 2
34 2 129772-77280 CLAMP 1 1 1

Remarks
(1)INC. 9

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.51.GENERATOR(4JH3-TE)

N
[y

129470-77330

ADJUSTER, BELT

RBR

129470-77340
22137-080000
22137-100000

SPACER

WASHER 8, POLISHED
WASHER 10,POLISHED

25

REFER TO Fig.27

26

55A

Remarks
(1)INC. 9

NN
o Ul

26106-080252
26116-101202

BOLT M 8X 25 PLATED
BOLT M10X120 PLATED

Yoor4671  51.GENERATOR(4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129772-77200 GENERATOR(12V-55A) 1 1
2 2 XL15571001 ROTOR ASSY 1 1
3 3 129772-77200 GENERATOR(12V-55A) 1 1
4 2 XL15542001 STATOR ASSY 1 1
5 2 XL155G6300 COVER ASSY, REAR 1 1
6 3 XL22553012 COVER, REAR 1 1
7 3 XL155G1315 REGULATOR ASSY,BRUSH 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1
9 4 XL12013262 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 1 1
1 4 XL2554318 CONDENCER ASSY 1 1
12 4 XL13513134 BOLT M5 2 2
13 3 XL2253320 DIODE ASSY 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1
15 3 XL15014042 BEARING RETAINER 1 1
16 3 X6203BM BALL BEARING 1 1
17 2 XL225G6500 PULLEY ASSY 1 1
18 2 XL15018015 BOLT, THROUGH 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1
20 2 XL15028001 SCREW ASSY 1 1
1 1 1
1 1 1
1 1 1
1 2 2
1 1 1
1 1 1
1 1 1

N
N

26716-100002

NUT 10

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.52.GENERATOR(4JH3-TE:PREVIOUS)

REFER TO Fig.27

(AN

REFER TO Fig.4

80A

Remarks
(1)INC. 9

N
o

22137-080000

WASHER 8, POLISHED

N NN
© © N

22137-100000
26106-080252
26106-080652

WASHER 10,POLISHED
BOLT M 8X 25 PLATED
BOLT M 8X 65 PLATED

YooR4671 52.GENERATOR(4JH3-TE:PREVIOUS)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 119573-77201 GENERATOR,12V-80A 1 z
(D=E/#10399)
2 2 XL180G61000 ROTOR ASSY 1
3 3 119129-77320 BALL BEARING 1
4 2 XL180120000 STARTER ASSY 1
5 2 XL180G63006 COVER ASSY, REAR 1
6 3 XL180G13012 COVER, REAR 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1
8 4 XL155G1330 BRUSH ASSY 1 1
9 4  XL225G1325 BRUSH SET 2
10 4 124080-77390 REGULATOR ASSY 1
1 4 X1225431800 CONDENSER 1
12 4 124080-77520 BOLT M5 2
13 3 XL180832000 DIODE ASSY 1
14 3 119129-77250 WIRE 1
15 4 119129-77260 CLAMP,LEAD WIRE 1
16 2 XL235340110 COVER ASSY, FRONT 1
17 3 XL150M14041 RETAINER 1
18 3 X6303BM0000 BALL BEARING 1
19 3 119129-77930 SCREW KIT 1
20 2 XL180G85001 PULLEY ASSY 1
21 2 119129-77890 THROUGH BOLT 4
22 2 119129-77900 NUT ASSY, PULLEY 1
23 1 129470-77330 ADJUSTER, BELT 1
24 1 129470-77340 SPACER 1
25 1 26716-100002 NUT 10 1
1 1
1 2
1 1
1 1
1 1

W
o

26116-101202

BOLT M10X120 PLATED

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.53.GENERATOR(4JH3-TE:NEW)

19

[{e)]

REFER TO Fig.27

80A

27

\ o NS Iy ’ i~ \REFER TO Fig.4

/
/

Remarks
(1)INC. 9

NN
o A

26106-080252
26106-100302

BOLT M 8X 25 PLATED
BOLT M10X 30 PLATED

N
N

26106-100752

BOLT M10X 75 PLATED

Yoor4671  53.GENERATOR(4JH3-TE:NEW)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 119573-77200 GENERATOR (12V-80A 1 1 w
(D=E/#10399)
2 2 XL1805100 ROTOR ASY 1 1
3 3 X6201NC BALL BEARING 1 1
4 2 XL1801200 STATOR ASY 1 1
5 2 XL1809300 COVER ASSY, REAR 1 1
6 3 XL1805301 COVER, REAR 1 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 1 1
8 4 XL2255320 DIODE L225-5320 1 1 1
9 4  XL1801335 BRUSH 2 2
10 4 XTR1Z63 REGULATOR 1 1
1 4 XL2251318 CONDENCER ASSY 1 1
12 4 119129-77940 BOLT(M5 2 2
13 3 XL1808320 DIODE ASY 1 1
14 2 XL23534011 COVER ASSY, FRONT 1 1
15 3 XL150M14041 RETAINER 1 1
16 3 X6303BM BALL BEARING 6303B 1 1
17 3 XL15028001 SCREW ASSY 1 1
18 2 XL1805500 PULLEY ASSY 1 1
19 2 XL18018015 THROUGH BOLT 4 4
20 2 XL1501810 NUT ASSY, PULLEY 1 1
21 1 129670-77340 SPACER,GENERATOR 1 1
22 1 129670-77430 ADJUSTER, BELT 1 1
23 1 22137-080000 WASHER 8, POLISHED 1 1
24 1 22137-100000 WASHER 10,POLISHED 2 2
1 1 1
1 1 1
1 1 1
1 1 1

N
@

26106-080652

BOLT M 8X 65 PLATED

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.54.WIRE HARNESS & SENSOR

P/C NEWS N02YO0R4671—2|
PUBLISHED:2004/8

FIARA—WNDI T
FLYWHEEL HOUSING
REFER TO Fig.5

ISARA—WNDI YT
FLYWHEEL HOUSING
REFER TO Fig.5

11—®

25y FRICEAM <
20 FITTING TO CLUTCH
”\%
N e
S 630
*Tvay
Friona] @

JUVFTOYY
CYL]NDER BLOCK
REFER TO Fig.1.2

" BV =R — LN

SUCTION MANIFOLD
REFER TO Fig.14

CNARWL
C PANEL
F7vav
OPTIONAL

‘AﬂJZK‘I"Jj’ (FK)
W. PUMP

2EpRRA (1773
2 PLACE EXGRESSION (O TIONAL)

)

\‘

4JH3-TCE

PN

24

\\ o

=52
PREVIOUS

24-1

& B

7

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.13-1,16-1,
34.

Yoor4671 54.WIRE HARNESS & SENSOR
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 194250-51660 BAND 250 1 1 1 1 1
2 1 129573-77932 HARNESS, WIRE 1 1 1
2A 1 129574-77911 HARNESS, WIRE 1 1
3 1 124770-77940 PROTECTOR 1 1 1 1 1
4 1 124070-77950 CLAMP 1 1 1 1 1
5 1 22137-080000 WASHER 8, POLISHED 1 1 1 1 1
6 1 22217-080000 SPRING WASHER 8 1 1 1 1 1
7 1 26106-080162 BOLT M 8X 16 PLATED 1 1 1 1 1
8 1 124060-39451 SENDER, OIL PRESSURE 1 1 1 1
8-1 1 124060-39452 SENDER,OIL PRESSURE 1 1 1 1 1 N
(A=E/#24410) (B=E/#24410) (C=E/#24410) (D=E/#11839)
9 1 128170-91160 SENSOR, TACHOMETER 1 1 1 1 1
10 1 120130-91370 SWITCH, THERMO(100C 1 1 1 1 1
1 1 23871-010000 PLUG PT1/8,SCREW 1 1
11-1 1 129270-39620 PLUG 1 1 1 N
(A=E/#20776) (B=E/#20776)
1A 1 23876-010000 PLUG PT1/8,SCREW 1 1
12 1 43580-500680 DAMPER PT1/8 1 1 1 1 1
13 1 129490-77910 RELAY, STARTER 1 1 1 1 1
13-1 1 119575-77510 RELAY, STARTER 1 1 1 1 1 F o1
(A=*2004.06) (B=*2004.06) (C=*2004.06) (D=*2004.06) (E=*2004.06)
14 1 129573-77951 BRACKET 1 1 1 1 1
15 1 129573-77960 HARNESS, WIRE 1 1 1
15A 1 177074-06350 HARNESS, WIRE 1 1
16 1 26106-060082 BOLT M 6X 8 PLATED 2 2 2 2 2
16-1 1 26106-060202 BOLT M 6X 20 PLATED 2 2 2 2 2 F o1
(A=*2004.06) (B=*2004.06) (C=*2004.06) (D=*2004.06) (E=*2004.06)
17 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2
18 1 120270-77101 SWITCH 1 1 1 1 1
19 1 129570-77960 HARNESS, WIRE 1 1 1 1 1
20 1 123482-39670 DAMPER 1 1 1 1 1
21 1 144626-91560 SENDER UNIT 1 1 1 1
21-1 1 119773-91500 SENDER UNIT 1 1 1 N
(A=E/#20387) (B=E/#20387) (D=*1997.07)
21-2 1 119773-91501 SENDER UNIT 1 1 1 1 N
(A=E/#23803) (B=E/#23803) (C=E/#23803) (D=E/#11493)
2 1 144626-91570 SENDER UNIT 1 1 1 1 1
23 1 129574-77980 HARNESS. 1 1 1 1 1
24 1 124617-91850 RELAY 1 1 1 1
24-1 1 119773-91850 RELAY 1 1 1 1 1 R
(A=E/#22643) (B=E/#22643) (C=E/#22643) (D=E/#10799)
25 1 129574-91560 SENDER UNIT 1 1 1 1 1
25-1 1 129574-91561 SENDER UNIT 1 1 1 1 1 R
(A=E/#25003) (B=E/#25003) (C=E/#25003) (D=E/#12191) (E=E/#12191)
26 1 129574-91570 SENDER UNIT 1 1 1 1 1
27 1 128391-77720 HARNESS, WIRE(6M 1 1 1 1 1
28 1 129574-77710 HARNESS, WIRE(4M) 1 1 1 1 1
29 1 129574-77720 HARNESS, WIRE(6M) 1 1 1 1 1
30 1 129574-77740 HARNESS,10M 1 1 1 1 1
31 1 22217-060000 SPRING WASHER 6 2 2 2 2 2
32 1 129671-77900 HARNESS(SAIL DRIVE 1
33 1 129670-77990 ADAPTER(CONNECTOR 1 1 1 1 1 w
(A=E/#25638) (B=E/#25638) (C=E/#25638) (D=E/#12811) (E=E#12811)
34 1 183350-55130 WASHER 2 2 2 2 2 w1

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.54.WIRE HARNESS & SENSOR

P/C NEWS No:YOOR4671-2
PUBLISHED:2004/8

Yoor4671 54.WIRE HARNESS & SENSOR

(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A ® (© O B (F
(A=*2004.06) (B=*2004.06) (C=*2004.06) (D=+2004.06) (E=*2004.06)

28 23 ISERS <
29 33 20 FITTING TO CLUTCH

21

|B7%
PREVIOUS 19

cC IIJ(A*blg/L 620\0&7
*Tvay ‘:’(:)

OPTIONAL

YU HFTOVY
CYL]NDER BLOCK

11—®

0 BEv=H—ILN
SUCTION MANIFOLD
REFER TO Fig. 14

CNARWL
C PANEL
F7vav
OPTIONAL
IIARA—IWNTIT
FLYWHEEL HOUSING
REFER TO Fig.5

. %—22
! ? 4
— @
3 RIAR T GRK)
f—e )/ @ TV puie
T %5

v FH

REFER TO Fig.1.2

TSARA—=NNADIT PEmERE (A 7¥aY)
FLYWHEEL HOUSING 2 PLACE EXQRESSION {OP
REFER TO Fig.5

4JH3-TCE 24

\\ o

157

PREVIOUS
@—24—1

32 %‘\@ @—25 %—26

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.13-1,16-1,
34.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.55.WIRE HARNESS(EARTH FLOAT TYPE)

« 12

& Sy sTny s
©F CYLINDER BLOCK

S REFER TO Fig.1,2
13]4

‘.’ & o

B V=HR—L KN
SUCTION MANIFOLD
REFER TO Fig.14

AH9—45B

STARTER B e
Q:’) L2
3 \/\ B2
e |
ISARA—INS I @
FLYWHEEL HOUSING S
REFER TO Fig.5 S
- = v = N
11
8

TIVIVN—RA
ENGINE HARNESS

NL>3dwo

IVIVO
NE © DRAIN COCK

ENGI

TSARA=NNTI T
FLYWHEEL HOUSING
REFER TO Fig.5

Cwy 51
AREAAOR ISR — NI

FLYWHEEL HOUSING

Yoor4671  55.WIRE HARNESS(EARTH FLOAT TYPE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129590-59200 CLAMP 1 1 1 1 1

2 1 194555-62750 RUBBER, CUSHION 1 1 1 1 1

3 1 129570-77820 HARNESS, WIRE 1 1 1

3A 1 129574-77820 HARNESS, WIRE 1 1

4 1 124770-77940 PROTECTOR 1 1 1 1 1

5 1 124070-77950 CLAMP 1 1 1 1 1

6 1 22137-080000 WASHER 8, POLISHED 1 1 1 1 1

7 1 22217-080000 SPRING WASHER 8 1 1 1 1 1

8 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2 2 2

9 1 26716-080002 NUT M 8 2 2 2 2 2

10 1 128170-91160 SENSOR, TACHOMETER 1 1 1 1 1

1 1 129570-91320 SWITCH, THERMO(100C 1 1 1 1 1

12 1 126630-91591 SWITCH,OIL PRESSURE 1 1 1 1 1

13 1 23876-010000 PLUG PT1/8,SCREW 1 1 1 1 1

14 1 43580-500680 DAMPER PT1/8 1 1 1 1 1

15 1 129570-77920 STARTER RELAY 1 1 1 1 1

16 1 129573-77951 BRACKET 1 1 1 1 1

17 1 129573-77960 HARNESS, WIRE 1 1 1 1 1

18 1 26106-060082 BOLT M 6X 8 PLATED 2 2 2 2 2

19 1 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 2

20 1 123482-39670 DAMPER 1 1 1 1 1

21 1 126630-91560 SENDER UNIT 1 1 1 1 1

| 21-1 1 119773-91520 SENDER UNIT 1 1 1 1 1 R
(A=E/#25003) (B=E/#25003) (C=E/25003) (D=E/#12191) (E=E/#12191)
22 1 126630-91570 SENDER UNIT 1 1 1 1 1
23 1 22217-060000 SPRING WASHER 6 2 2 2 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.56.INSTRUMENT PANEL(B:4JH3E)

(o2}

WANMAR

X 100RPM

WATER
PROOF

X KR
IC.W.TEMP

LLB X::
OIL PRESf

5

xu
CHARGE

—

OFF

ON
ILLUMINATION

e

YOOR4671 56.INSTRUMENT PANEL(B:4JH3E)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129670-91110 PANEL B ASSY 1 1 1

2 2 129495-91010 HOUSING, PANEL 1 1 1

3 2 104271-91352 BUZZER 1 1 1

4 2 128170-91310 SWITCH, LAMP 1 1 1

5 2 129470-91190 STOPPER 1 1 1

6 2 127412-91250 SWITCH W/KEY 1 1 1

7 2 124617-91920 BULB 4 4 4

8 2 129171-91850 HARNESS,WIRE 1 1 1

9 2 128170-91810 SCREW M5 6 6 6

10 2 128170-91820 WASHER 5 6 6 6

1 2 129670-91200 TACHOMETER 1 1 1

12 1 129574-77860 HARNESS ADAPTER 12V 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.57.INSTRUMENT PANEL(B:4JH3-TE)

YOooR4671  57.INSTRUMENT PANEL(B:4JH3-TE)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 124411-91190 PANEL ASSY, INSTRUM 1 1
I 1-1 1 124411-91191 PANEL ASSY, INSTRUM 1 1 N
(D=E/#12387) (E=E/#12387)
2 2 104271-91351 BUZZER 1 1
3 2 128170-91310 SWITCH, LAMP 1 1
4 2 127412-91250 SWITCH W/KEY 1 1
5 3 123482-91291 KEY, SWITCH 1 1
6 3 26716-050002 NUT M 5 10 10
7 3 22217-050000 SPRING WASHER 5 10 10
8 3 127620-91820 COVER 1 1
9 2 128170-91020 GASKET 1 1
10 2 128170-91031 HARNESS, WIRE 1 1
1 3 194151-55820 BULB 12V-3.4W 3 3
12 2 128170-91810 SCREW M5 6 6
13 2 128170-91820 WASHER 5 6 6
14 2 128170-91830 PLATE NUT M5 6 6
15 2 128696-91100 TACHOMETER 1 1
16 2 124411-91010 BODY, PANEL 1 1
17 2 129470-91190 STOPPER 1 1
I 18 1 129574-77860 HARNESS ADAPTER 12V 1 1 z
(D=E/#12387) (E=E/#12387)
19 1 127610-77710 HARNESS, WIRE(3.8M) 1 1
20 1 119171-77701 HARNESS, WIRE(6M

N —

[@e}

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.58.INSTRUMENT PANEL(C:4JH3E:PRE.)

NIPPON SEIKI
JAPAN

3A BUZZER|STOP \wom

3

2 16 6 7 4

14

15

o! / I

=) l
& ®,

LUB OIL S5, IE%BJI
Hﬂﬁlil

° |
Pl

YOooR4671  58.INSTRUMENT PANEL(C:4JH3E:PRE.)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129171-91171 PANEL ASSY, INSTRUM 1 1
I 1-1 1 129171-91172 PANEL ASSY 1 1 S
(A=E/#22126) (B=E/#22126)
| 1-2 1 129171-91172 PANEL ASSY 1 1 1 z 1
(A=E/#25155) (B=E/#25155) (C=E/#25155)
2 2 129470-91180 BODY, PANEL(C-TYPE) 1 1 1
3 2 129171-91600 PILOT LENS ASSY 1 1 1
4 3 127410-91600 LENS 1 1 1
5 2 127410-91620 BODY, PILOT BOX 1 1 1
6 2 129171-91200 TACHOMETER 1 1 1
7 2 124617-91840 THERMOMETER 1 1 1
8 2 121575-91250 SWITCH W/KEY 1 1 1
9 2 127687-91790 SWITCH 1 1 1
10 2 128270-91350 BUZZER, ALARM 1 1 1
1 2 46150-003610 BOX, FUSE 1 1 1
12 3 46150-003620 FUSE 1 1 1
13 2 129171-91880 HARNESS,WIRE 1 1 1
14 2 124617-91920 BULB 1 1 1
15 2 194555-55820 BULB 12V-1.7W 7 7 7
16 2 129470-91160 GAUGE, OIL PRESSURE 1 1
| 16-1 2 129470-91161 METER 11 1 S
(A=E/#22126) (B=E/#22126)
17 2 157854-04300 HOUR METER 1 1 1
18 2 129470-91190 STOPPER 1 1 1
| 19 1 129574-77860 HARNESS ADAPTER 12V 1 1 1 z
(A=E/#25155) (B=E/#25155) (C=E/#25155)

Remarks
(1)INTERCHANGEABILITY IS <N> WITH
FIG.59 REF.NO.1.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.59.INSTRUMENT PANEL(C:4JH3E)

orwB®

BEGE
Lu%gx
PRESS

MWSI

NIPPON SEIKI
JAPAN

WATER
B

IA-y-

WATR
PROOF

%R
CHARGE

L) °)

(A=E/#25638)

(B=E/#25638)

YOooR4671  59.INSTRUMENT PANEL(C:4JH3E)
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129171-91173 PANEL ASSY 1 1 1 w
(A=E/#25155) (B=E/#25155) (C=E/#25155)
| 1-1 1 129171-91174 PANEL ASSY 1 1 1 F 1
(A=E/#25638) (B=E/#25638) (C=E/#25638)
2 2 129470-91180 BODY, PANEL(C-TYPE) 1 1 1
3 2 129171-91600 PILOT LENS ASSY 1 1 1
4 3 127410-91600 LENS 1 1 1
5 2 127410-91620 BODY, PILOT BOX 1 1 1
6 2 129171-91200 TACHOMETER 1 1 1
7 2 124617-91840 THERMOMETER 1 1 1
8 2 121575-91250 SWITCH W/KEY 1 1 1
9 2 127687-91790 SWITCH 1 1 1
10 2 128270-91350 BUZZER, ALARM 1 1 1
1 2 46150-003610 BOX, FUSE 1 1 1
12 3 46150-003620 FUSE 1 1 1
13 2 127410-91610 RETAINER 1 1 1
14 2 124617-91920 BULB 1 1 1
15 2 194555-55820 BULB 12V-1.7W 7 7 7
16 2 129470-91161 METER 1 1 1
17 2 157854-04300 HOUR METER 1 1 1
18 2 129470-91190 STOPPER 1 1 1
| 19 1 129670-77990 ADAPTER(CONNECTOR 1 1 1 w

(C=EH25638)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YooRr4671  60.INSTRUMENT PANEL(C:4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.60.INSTRUMENT PANEL(C:4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©
1 1 129470-91100 PANEL ASSY, INSTRUM 1
I 1-1 1 129470-91101 PANEL ASSY,INSTRUM 1 S
(D=E/#10584)
| 1-2 1 129470-91101 PANEL ASSY,INSTRUM 1 1 z 1
(D=E/#12387) (E=E/#12387)
2 2 127410-91590 PACKING 2 2
3 2 121575-91250 SWITCH W/KEY 1 1
4 3 123482-91291 KEY, SWITCH 2 2
5 3 127620-91820 COVER 1 1
6 2 129470-91150 HARNESS, WIRE 1 1
7 2 127620-91830 CAP 4 4
8 2 129470-91190 STOPPER 1 1
9 2 129470-91180 BODY, PANEL(C-TYPE) 1 1
10 2 46150-003610 BOX, FUSE 1 1
11 3 124617-91990 FUSE (3A) 3 3
12 2 157854-04300 HOUR METER 1 1
13 2 127410-91510 BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 127410-91580 PACKING, RUBBER 2 2
17 2 127410-91550 GASKET, RUBBER 1 1
18 2 129470-91170 TACHOMETER 1 1
19 2 127410-91560 GASKET, RUBBER 1 1
20 2 127410-91570 BRACKET 1 1
21 2 124617-91920 BULB 1 1
22 2 127410-91580 PACKING, RUBBER 1 1
23 2 124617-91840 THERMOMETER 1 1
24 2 127410-91590 PACKING 1 1
25 2 124617-91980 BULB 6 6
26 2 127410-91600 LENS 1 1
27 2 127410-91610 RETAINER 1 1
28 2 127410-91620 BODY, PILOT BOX 1 1
29 2 127410-91630 SCREW 3 3
30 2 127620-91790 SWITCH 2 2
31 3 127620-91780 CAP 2 2
32 2 129470-91160 GAUGE, OIL PRESSURE 1
I 3241 2 129470-91161 METER 1 1 S
(D=E/#10584)
33 1 22717-410160 SCREW 4.1X16 2 2
| U 1 129574-77860 HARNESS ADAPTER 12V 1 1 z
(D=E/#12387) (E=E#12387)
35 1 127610-77710 HARNESS, WIRE(3.8M) 1 1
36 1 119171-77701 HARNESS, WIRE(6M 1 1
37 1 127620-91500 SCREW 4 4
38 1 127620-91510 WASHER 8 8
39 1 127410-91680 BRACKET, PANEL 2 2
0 1 127620-91560 WASHER 4 4
a1 1 127620-91550 NUT 4 4
a2 1 127620-91570 SCREW 4 4
43 1 127620-91580 WIRE 1 1
4 1 124617-91900 BUZZER 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.61 REF.NO.1. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YooR4671  61.INSTRUMENT PANEL(C:4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.61.INSTRUMENT PANEL(C:4JH3-TE) (Bragace s TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® (© O E F
| 1 1 129470-91102 PANEL ASSY,INSTRUM 1 1 w
(D=E/#12387) (E=E/#12387)
| 1-1 1 129470-91103 PANEL ASSY,INSTRUM 1 1 F 1
(D=E/#12811) (E=E/#12811)
2 2 121575-91250 SWITCH W/KEY 1 1
3 3 123482-91291 KEY, SWITCH 2 2
4 3 127620-91820 COVER 1 1
5 2 129171-91880 HARNESS,WIRE 1 1
6 2 127620-91830 CAP 4 4
7 2 129470-91190 STOPPER 1 1
8 2 129470-91180 BODY, PANEL(C-TYPE) 1 1
9 2 46150-003620 FUSE 1 1
10 3 124617-91990 FUSE (3A) 3 3
1 2 127410-91590 PACKING 2 2
12 2 157854-04300 HOUR METER 1 1
13 2 127410-91510 BRACKET 3 3
14 2 127410-91520 WASHER 8 8
15 2 127410-91530 SCREW 8 8
16 2 127410-91580 PACKING, RUBBER 2 2
17 2 127410-91550 GASKET, RUBBER 1 1
18 2 129470-91170 TACHOMETER 1 1
19 2 127410-91560 GASKET, RUBBER 1 1
20 2 127410-91570 BRACKET 1 1
21 2 124617-91920 BULB 1 1
22 2 127410-91580 PACKING, RUBBER 1 1
23 2 124617-91840 THERMOMETER 1 1
24 2 127410-91590 PACKING 1 1
25 2 194555-55820 BULB 12V-1.7W 6 6
26 2 127410-91600 LENS 1 1
27 2 127410-91610 RETAINER 1 1
28 2 127410-91620 BODY, PILOT BOX 1 1
29 2 127410-91630 SCREW 3 3
30 2 127687-91790 SWITCH 2 2
31 3 127620-91780 CAP 2 2
32 2 129470-91161 METER 1 1
33 1 127620-91550 NUT 4 4
4 1 127620-91570 SCREW 4 4
35 1 124617-91900 BUZZER 1 1
36 1 22717-410160 SCREW 4.1X16 1 1
37 1 127620-91580 WIRE 1 1
38 1 127620-91500 SCREW 4 4
39 1 127620-91510 WASHER 8 8
40 1 127410-91680 BRACKET, PANEL 2 2
41 1 127620-91560 WASHER 4 4
| 42 1 129670-77990 ADAPTER(CONNECTOR 1 1 w
(D=E/#12811) (E=E/#12811)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.42. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YOOR4671  62.INSTRUMENT PANEL(D:4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.62.INSTRUMENT PANEL(D:4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
B 48 w ® © © ©® @

REPAIR PARTS 1 1 124411-91180  PANEL ASSY, INSTRUM 11
45 48 % 2 2 127620-91860  RETAINER 101
% 5% 3 2 127620-91870 _ SCREW 11
) 2 127620-91930  PANEL 1 1

5 2 127620-91630  SCREW 12 12

6 2 127620-91410 __ BRACKET 11

7 2 127620-91600  COVER 11

8 2 127620-91610  CUSHION 4 4

9 2 127620-91620 _ BRACKET 4 4

10 2 127620-91630  SCREW 6 16

1 2 124617-91830  GAUGE, OIL PRESSURE 101

12 3 124617-91910 __ WIRE_W/BULB 11

13 4 124617-91920  BULB 1 1

14 2 124617-91840  THERMOMETER 101

15 3 124617-91930 WIRE 1 1

16 4 124617-91920  BULB 11

17 2 127620-91690  CUSHION 101

18 2 128696-91100 __ TACHOMETER 11

19 2 124617-91950  WIRE W/BULB 11

20 3 124617-91920  BULB 101

21 2 124617-91820 _ HOURMETER 11

2 2 127620-91240  TIMER 1 1

23 3 127620-91250  CELL 101

2 3 127620-91720 _ GASKET 11

25 2 127620-91730  BRACKET 11

26 3 127620-91740  CUSHION 101

27 2 124617-91810 __ BOX ASSY, LAMP 11

28 3 124617-91970  WIRE W/BULB 1 1

29 4 124617-91980  BULB 8 8

30 2 46150-003610 __ BOX, FUSE 11

31 3 124617-91990  FUSE (3A) 11

32 2 127620-91790  SWITCH 2 2

33 3 127620-91780 _ CAP 2 2

) 2 127620-91810  PLUG 11

35 2 12157591250  SWITCH W/KEY 101

36 3 12348291291 KEY, SWITCH 2 2

37 3 127620-91820  COVER 11

38 2 124617-91940  HARNESS, WIRE 101

39 3 127620-91830 _ CAP 4 4

0 1 129574-77860  HARNESS ADAPTER 12V 1 1

41 1 110171-77701  HARNESS, WIRE(6M 101

42 1 127610-77710___ HARNESS, WIRE(3.8M) 11

43 1 12762091500  SCREW 8 8

44 1 12762091510  WASHER 8 8

45 1 127620-91580  WIRE 11

6 1 124617-91900  BUZZER 1 1

47 1 22717-410160  SCREW 4.1X16 2 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOoOR4671  63.INSTRUMENT PANEL(E:4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.63.INSTRUMENT PANEL(E:4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 ®w ® © ® ® @
1 1 119171-91180  PANNEL ASSY 11
2 2 127687-91210  LCD ASSY 101
3 2 120147-91230  HOUR METER 11
) 2 120147-91760  BULB 1 1
5 2 127687-91240  CLOCK ASSY 101
2 6 2 127687-91220____ PILOT BOX ASSY 11
\ 7 2 127687-91800  GROMMET 11
X 8 2 124617-91920  BULB 4 4
@ \ 9 2 127412-91250  SWITCH W/KEY 11
‘ 10 3 12348291291  KEY, SWITCH 2 2
\ 1 2 127687-91770 CAP 2 2
" T =z a3 a o 12 2 46150-003610___ BOX, FUSE 11
. exoseee {gIIIT R I 13 2 127687-91790  SWITCH 11
‘[ % 5 g@g@ % 1 14 2 127687-91780  SWITCH 101
, =N 15 2 46150-003620  FUSE 11
o A S . S 16 2 127687-91250  GASKET 1 1
Beowmss  Dumowmen cwmnie 17 2 127687-91840  COVER 101
18 2 127687-91890 _ SCREW 22
pTE—— amcon 19 1 124617-91900  BUZZER T 1
N (p—— 20 1 127620-91580 WIRE 11
@ (g E) 21 1 129574-77860  HARNESS ADAPTER 12V 11
2 1 11917177701  HARNESS, WIRE(6M 1 1
@ / / ¢ 23 1 12761077710  HARNESS, WIRE(3.8M) 101

21

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 64.PANEL(B:NEW TYPE:4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.64.PANEL(B:NEW TYPE:4JH3E) (Bragace s TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129670-91130 PANEL ASSY,B NEW 1 1 1
2 2 119773-91200 METER, TACHO./HOUR 1 1 1
3 2 129574-91870 WIRE 1 1 1
4 2 124617-91980 BULB 5 5 5
5 2 128391-91260 BOX ASSY, LAMP 1 1 1
6 2 128391-91860 WIRE 1 1 1
7 2 127687-91870 BOLT 6X 35 6 6 6
8 2 129170-91650 COVER 1 1 1
9 2 129574-91410 BRACKET 1 1 1
10 2 121575-91250 SWITCH W/KEY 1 1 1
1 2 123482-91291 KEY, SWITCH 1 1 1
12 2 104271-91352 BUZZER 1 1 1
13 2 129170-91800 SWITCH 1 1 1
14 2 129574-91780 CAP 2 2 2
15 2 129574-91790 SWITCH 1 1 1
16 2 129470-91190 STOPPER 1 1 1
17 2 129170-91810 BLIND 1 1 1
18 2 128391-91930 PANEL 1 1 1
19 2 129574-91620 COVER 1 1 1
20 2 129574-91420 BRACKET 1 1 1
21 2 129574-91720 GASKET 1 1 1
2 2 128391-91640 COVER 1 1 1
23 2 128391-91440 PLATE 1 1 1
24 2 128391-91740 GASKET 1 1 1
25 2 129170-91610 COVER 1 1 1
26 2 129574-91710 GASKET 1 1 1
27 2 129574-91750 GASKET 1 1 1
28 2 129574-91770 KNOB 2 2 2
29 2 129574-91650 COVER 1 1 1
30 2 127692-91410 SCREW 8 8 8
31 2 127692-91440 SCREW 4 4 4
32 2 127692-91450 SCREW 2 2 2
33 2 129570-91850 HARNESS,MAIN WIRE(B 1 1 1
4 3 124617-91990 FUSE (3A) 1 1 1
35 2 128391-91700 PACKING 1 1 1
36 2 127687-91880 WASHER 6 6 6
37 2 198451-78680 CLAMP,CORD 1 1 1
38 2 129574-91760 BLIND 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.65.PANEL(B:NEW TYPE:4JH3-TE)

YOOR4671  65.PANEL(B:NEW TYPE:4JH3-TE)

(A)=4JH3E (D)=4JH3-TE

(B)=4JH3CE (E)=4JH3-TCE

(C)=4JH3CE1 (=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129574-91130 PANEL ASSY, INSTRUM 1 1
2 2 129574-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 1 1
4 2 124617-91980 BULB 5 5
5 2 128391-91260 BOX ASSY, LAMP 1 1
6 2 120130-91860 WIRE 1 1
7 2 127687-91870 BOLT 6X 35 6 6
8 2 129170-91650 COVER 1 1
9 2 129574-91410 BRACKET 1 1
10 2 121575-91250 SWITCH W/KEY 1 1
1 2 123482-91291 KEY, SWITCH 1 1
12 2 104271-91352 BUZZER 1 1
13 2 129170-91800 SWITCH 1 1
14 2 129574-91780 CAP 2 2
15 2 129574-91790 SWITCH 1 1
16 2 129470-91190 STOPPER 1 1
17 2 129170-91810 BLIND 1 1
18 2 128391-91930 PANEL 1 1
19 2 129574-91620 COVER 1 1
20 2 129574-91420 BRACKET 1 1
21 2 129574-91720 GASKET 1 1
22 2 128391-91640 COVER 1 1
23 2 128391-91440 PLATE 1 1
24 2 128391-91740 GASKET 1 1
25 2 129170-91610 COVER 1 1
26 2 129574-91710 GASKET 1 1
27 2 129574-91750 GASKET 1 1
28 2 129574-91770 KNOB 2 2
29 2 129574-91650 COVER 1 1
30 2 127692-91410 SCREW 8 8
31 2 127692-91440 SCREW 4 4
32 2 127692-91450 SCREW 2 2
33 2 129570-91850 HARNESS,MAIN WIRE(B 1 1
34 3 124617-91990 FUSE (3A) 1 1
35 2 128391-91700 PACKING 1 1
36 2 127687-91880 WASHER 6 6
37 2 129574-91760 BLIND 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOOR4671 66.PANEL(C:NEW TYPE:4JH3E)

. A)=4JH3E D)=4JH3-TE
Fig.66.PANEL(C:NEW TYPE:4JH3E) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
| 1 1 129670-91162 IMSTRUMENT PANEL 1 1 1 w
(A=E/#25626) (B=E/#25626) (C=E/#25626)
2 2 198451-78680 CLAMP,CORD 2 2 2
3 2 129470-91191 BOX ASSY,SW 1 1 1
4 2 119773-91200 METER, TACHO./HOUR 1 1 1
5 2 129574-91210 METER 1 1 1
6 2 129574-91222 METER 1 1 1
7 2 123482-91291 KEY, SWITCH 1 1 1
8 2 127692-91410 SCREW 6 16 16
9 2 129574-91420 BRACKET 1 1 1
10 2 129574-91430 BRACKET 2 2 2
1 2 127692-91440 SCREW 4 4 4
12 2 129574-91440 BRACKET 1 1 1
13 2 127692-91450 SCREW 2 2 2
14 2 129170-91610 COVER 1 1 1
15 2 129574-91620 COVER 1 1 1
16 2 129574-91630 COVER 2 2 2
17 2 129574-91640 COVER 1 1 1
18 2 129170-91650 COVER 1 1 1
19 2 129574-91650 COVER 1 1 1
20 2 129574-91710 GASKET 1 1 1
21 2 129574-91720 GASKET 1 1 1
22 2 129574-91730 GASKET 2 2 2
23 2 129574-91740 GASKET 1 1 1
24 2 129574-91750 GASKET 1 1 1
25 2 129574-91760 BLIND 1 1 1
26 2 129574-91770 KNOB 2 2 2
27 2 129170-91850 HARNESS, WIRE 1 1 1
28 3 124617-91990 FUSE (3A) 1 1 1
29 2 129170-91860 WIRE W/BULB 1 1 1
30 2 129574-91870 WIRE 3 3 3
31 2 129574-91890 WIRE 1 1 1
32 2 129170-91930 PANEL 1 1 1
33 2 124617-91980 BULB 7 7 7
34 2 127687-91880 WASHER 6 6 6
35 2 127687-91870 BOLT 6X 35 6 6 6
36 2 XYMO0234016N BOX ASSY, LAMP 1 1 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YOooR4671  67.PANEL(C:NEW TYPE:PREVOUS)

. A)=4JH3E D)=4JH3-TE
Fig.67.PANEL(C:NEW TYPE:PREVOUS) (Br-admiace (B Tce
(C)=4JH3CE1 (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©
1 1 129574-91160 PANEL ASSY, INSTRUM 1
I 1-1 1 129574-91161 PANEL ASSY,INSTRUM 1 S
(D=E/#10584)
| 1-2 1 129574-91161 PANEL ASSY,INSTRUM 1 1 z 1
(D=E/#12753) (E=E/#12753)
2 2 129574-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 3 3
4 2 124617-91980 BULB 8 8
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1
| 6-1 2 129574-91221 METER 11 S
(D=E/#10584)
7 2 129470-91190 STOPPER 1 1
8 2 129170-91260 BOX ASSY, LAMP 1 1
9 2 129170-91860 WIRE W/BULB 1 1
10 2 129170-91810 BLIND 1 1
1 2 129170-91650 COVER 1 1
12 2 129574-91410 BRACKET 1 1
13 2 121575-91250 SWITCH W/KEY 1 1
14 2 123482-91291 KEY, SWITCH 1 1
15 2 104271-91352 BUZZER 1 1
16 2 129170-91800 SWITCH 1 1
17 2 129574-91780 CAP 2 2
18 2 129574-91790 SWITCH 1 1
19 2 129574-91890 WIRE 1 1
20 2 129170-91930 PANEL 1 1
21 2 129574-91620 COVER 1 1
2 2 129574-91420 BRACKET 1 1
23 2 129574-91720 GASKET 1 1
24 2 129574-91630 COVER 2 2
25 2 129574-91430 BRACKET 2 2
26 2 129574-91730 GASKET 2 2
27 2 129574-91640 COVER 1 1
28 2 129574-91440 BRACKET 1 1
29 2 129574-91740 GASKET 1 1
30 2 129170-91610 COVER 1 1
31 2 129574-91710 GASKET 1 1
32 2 129574-91750 GASKET 1 1
33 2 129574-91770 KNOB 2 2
34 2 129574-91650 COVER 1 1
35 2 127692-91410 SCREW 16 16
36 2 127692-91440 SCREW 4 4
37 2 127692-91450 SCREW 2 2
38 2 129170-91850 HARNESS, WIRE 1 1
39 3 124617-91990 FUSE (3A) 1 1
40 2 127687-91880 WASHER 6 6
a 2 127687-91870 BOLT 6X 35 6 6
42 2 129574-91760 BLIND 1 1

Remarks
(1)INTERCHANGEABILITY IS <N> WITH

FIG.68 REF.NO.1. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671 YOOR4671 68.PANEL(C:NEW TYPE:4JH3-TE)

. A)=4JH3E D)=4JH3-TE
Fig.68.PANEL(C:NEW TYPE:4JH3-TE) (Bragace EraiiaToe
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
I 1 1 129574-91162 PANEL ASSY,INSTRUM 11 w
(D=E/#12753) (E=E/#12753)
2 2 198451-78680 CLAMP,CORD 2 2
3 2 129470-91191 BOX ASSY,SW 11
4 2 129574-91200 METER, TACHO./HOUR 11
5 2 129574-91210 METER 11
6 2 129574-91222 METER 11
7 2 123482-91291 KEY, SWITCH 11
8 2 127692-91410 SCREW 16 16
9 2 129574-91420 BRACKET 11
10 2 129574-91430 BRACKET 2 2
11 2 127692-91440 SCREW 4 4
12 2 129574-91440 BRACKET 11
13 2 127692-91450 SCREW 2 2
14 2 129170-91610 COVER 11
15 2 129574-91620 COVER 11
16 2 129574-91630 COVER 2 2
17 2 129574-91640 COVER 11
18 2 129170-91650 COVER 1 1
19 2 129574-91650 COVER 11
20 2 129574-91710 GASKET 11
21 2 129574-91720 GASKET 11
22 2 129574-91730 GASKET 2 2
23 2 129574-91740 GASKET 11
24 2 129574-91750 GASKET 11
25 2 129574-91760 BLIND 11
26 2 129574-91770 KNOB 2 2
27 2 129170-91850 HARNESS, WIRE 11
28 3 124617-91990 FUSE (3A) 11
29 2 129170-91860 WIRE W/BULB 11
30 2 129574-91870 WIRE 11
31 2 129170-91890 WIRE 11
32 2 129170-91930 PANEL 11
33 2 124617-91980 BULB 77
34 2 127687-91880 WASHER 6 6
35 2 127687-91870 BOLT 6X 35 6 6
36 2 XYMO023400IN  BOX ASSY, LAMP 11

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.69.PANEL(D:NEW TYPE:4JH3-TE)

YOOR4671  69.PANEL(D:NEW TYPE:4JH3-TE)

(A)=4JH3E (D)=4JH3-TE

(B)=4JH3CE (E)=4JH3-TCE

(C)=4JH3CE1 (=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129574-91190 PANEL ASSY, INSTRUM 1 1
2 2 129574-91200 METER, TACHO./HOUR 1 1
3 2 129574-91870 WIRE 3 3
4 2 124617-91980 BULB 8 8
5 2 129574-91210 METER 1 1
6 2 129574-91220 METER 1 1
7 2 129170-91810 BLIND 1 1
8 2 129574-91260 BOX ASSY, LAMP 1 1
9 2 129574-91860 WIRE W/BULB 1 1
10 2 129574-91240 CLOCK 1 1
1 2 127620-91250 CELL 1 1
12 2 129574-91490 HOLDER 1 1
13 2 129574-91880 WIRE W/BULB 1 1
14 2 120147-91760 BULB 1 1
15 2 129574-91410 BRACKET 1 1
16 2 121575-91250 SWITCH W/KEY 1 1
17 2 123482-91291 KEY, SWITCH 1 1
18 2 104271-91352 BUZZER 1 1
19 2 129170-91800 SWITCH 1 1
20 2 129574-91780 CAP 2 2
21 2 129574-91790 SWITCH 1 1
22 2 129574-91890 WIRE 1 1
23 2 129470-91190 STOPPER 1 1
24 2 129574-91930 PANEL 1 1
25 2 129574-91620 COVER 1 1
26 2 129574-91420 BRACKET 1 1
27 2 129574-91720 GASKET 1 1
28 2 129574-91630 COVER 4 4
29 2 129574-91430 BRACKET 4 4
30 2 129574-91730 GASKET 4 4
31 2 129574-91640 COVER 1 1
32 2 129574-91440 BRACKET 1 1
33 2 129574-91740 GASKET 1 1
4 2 129170-91610 COVER 1 1
35 2 129574-91710 GASKET 1 1
36 2 129574-91750 GASKET 1 1
37 2 129574-91770 KNOB 2 2
38 2 129574-91600 BLIND 2 2
39 2 129574-91650 COVER 1 1
40 2 127692-91410 SCREW 24 24
41 2 127692-91440 SCREW 4 4
42 2 127692-91450 SCREW 2 2
43 2 129574-91850 HARNESS,MAIN WIRE 1 1
44 3 124617-91990 FUSE (3A) 1 1
45 2 127687-91880 WASHER 6 6
46 2 127687-91870 BOLT 6X 35 6 6

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 YoorR4671 70.CLUTCH

. A)=4JH3E D)=4JH3-TE
FIg.?O.CLUTCH EB;:4JH3CE EE)):4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129270-81020 MARINE GEAR,KM3P4 1
I 1-1 1 129270-81021 MARINE GEAR,KM3P4 1 N
(A=E/#20522)
| 1-2 1 129270-81120 CLUTCH, KM35P 1=2.61 1 s
(A=E/#25682)
2 1 129171-81010 CLUTCH ASSY(1=2.33) 1
| 2-1 1 129270-81070 MARINE GEAR KM3A1 1 N
(A=E/#20522)
| 2-2 1 129270-81170 CLUTCH, KM35A 1=2.33 1 S
(A=E/#25682)
3 1 129171-81020 CLUTCH ASSY(I=2.64) 1
| 31 1 129270-81080 MARINE GEAR KM3A1 1 N
(A=E/#20522)
I 3-2 1 129270-81180 CLUTCH, KM35A 1=2.64 1 S
(A=E/#25682)
4 1 129270-81010 MARINE GEAR,KM3P4 1
I 4-1 1 129270-81011 MARINE GEAR,KM3P4 1 N
(A=E/#20522)
| 4-2 1 129270-81110 CLUTCH, KM35P 1=2.36 1 s
(A=E/#25682)
| 5 1 129670-81010 CLUTCH, KBW20 1=2.17 1 z
(A=E/#25682)
I 6 1 129670-81020 CLUTCH, KBW20 1=2.62 1 z
(A=E/#25682)
| 7 1 129670-81030 CLUTCH, KBW20 1=3.28 1 z
(A=E/#25682)
| 8 1 129670-81040 CLUTCH, KM4A 1=1.47 1 z
(A=E/#25682)
I 9 1 129670-81050 CLUTCH, KM4A 1=2.14 1 z
(A=E/#25682)
| 10 1 129670-81060 CLUTCH, KM4A 1=2.63 1 z
(A=E/#25682)
| 1 1 129670-81070 CLUTCH, KM4A 1=3.30 1 z
(A=E/#25682)
12 1 128170-13600 STUD 2
13 1 26106-080202 BOLT M 8X 20 PLATED 6
14 1 26306-080002 NUT 2
I 15 1 129670-01630 SPACER,CLUTCH 1 z
(A=E/#25682)
| 16 1 129670-21700 SPACER,FLYWHEEL 1 z
(A=E/#25682)
| 17 1 129670-21710 SPACER,FAN 1 z
(A=E/#25682)
I 18 1 22217-080000 SPRING WASHER 8 1 z
(A=E/#25682)
| 19 1 26013-080402 BOLT M 8X 40 1 z
(A=E/#25682)
| 20 1 26106-080402 BOLT M 8X 40 PLATED 1 z
(A=E/#25682)
I 21 1 26450-080182 BOLT M 8X 18 1 z
(A=E/#25682)
| 2 1 129473-81001 CLUTCH ASSY. 1=1.47 1 w
(D=E/#10055)
Remarks 23 1 129473-81012 CLUTCH ASSY. 1=2.14 1
THIS FIGURE ARE NOT ILLUSTRATED. +* CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR4671

Fig.70.CLUTCH

Yoor4671 70.CLUTCH
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
24 1 129473-81022 CLUTCH ASSY. 1=2.63 1
I 25 1 129473-81032 CLUTCH ASSY. 1=3.30 1 w
(D=E/#10055)
26 1 129673-81010 MARINE GEAR 1=2.04 1
27 1 129673-81020 MARINE GEAR 1=2.45 1
28 1 129474-81011 CULTCH ASSY 1=2.17 1
29 1 129474-81021 CLUTCH CMP 1
30 1 26106-100302 BOLT M10X 30 PLATED 8
31 1 26226-100222 STUD M10X 22 PLATED 2
2 1 26716-100002 NUT 10 2

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671 Yoor4671 71.CUPRING

i (A)=4IH3E (D)=4JH3-TE
Fig.71.CUPRING (B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
FT—NAwTYU4g W ® © O ® ®
TAPER COUPLING 1 1 26106-100322 BOLT M10X 32 PLATED 4 4 4 4 4
a7 a7 2 1 26706-100002 NUT M10 4 4 4 4 4
5 PREV 10US PREV 10US 3 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1 1 1
(73 90 4 1 48110-032411 SCREW 101 1 1 1
8 o1 5 1 129670-85900 COUPLING,TAPER 34 101 1
20 6 1 48110-034071 COUPLING 34 11
23 7 1 48110-028063 COUPLING 28, TAPER 101 1
28 24 8 1 129473-85900 COUPLING 11
o 25 9 1 105583-85900  COUPLING 22 101 1
10 1 129470-85900 COUPLING 1 1
2 11 1 26106-100322 BOLT M10X 32 PLATED 4 4 4
57 3 12 1 26706-100002 NUT M10 4 4 4 4 4
13 1 104214-83980 COUPLING (20), SLIT 101 1
4 e 14 1 120470-83750  COUPLING 11
] VWTb lf #O:R é)u/é _|_11\TM1 - 16 2 26450-120402 BOLT M12X 40 6 6
17 1 26106-100322 BOLT M10X 32 PLATED 4 4 4 4 4
18 1 26706-100002 NUT M10 4 4 4 4 4
A —NAyTUVYT 19 1 26450-080282___ BOLT M 8X 28 4 4 4
ST'EIKI GtT co UJPL ING | 20 1 129670-85910 COUPLING,TAPER 25 101 1 z
” (A=E/#25682) (B=E/#25682) (C=E/#25682)
‘PER?EV 10US | 21 1 48110-028071 COUPLING,TAPER 28 11 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
I 22 1 48110-030061 COUPLING 101 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
] 23 1 48110-032065 COUPLING 32 101 1 z
28 (A=E/#25682) (B=E/#25682) (C=E/#25682)
o | 24 1 48110-034071 COUPLING 34 1 1 1 z
19 (A=E/#25682) (B=E/#25682) (C=E/#25682)
I 25 1 129473-85900 COUPLING 101 1 z
g (A=E/#25682) (B=E/#25682) (C=E/#25682)
10 | 26 1 129470-85900 COUPLING 1 1 1 7
26 _ (A=E/#25682) (B=E/#25682) (C=E/#25682)
11 vlJ\IATJI-/Ij ‘TJO:R (‘JJUGE' _L?M [TER [ 1 129470-83750  COUPLING 11 1 z
(A=E/#25682) (B=E/#25682) (C=E/#25682)
I 28 1 26106-100252 BOLT M10X 25 PLATED 4 4 4 z
2 U W |\ b 7’ I J \/7 (A=E/#25682) (B=E/#25682) (C=E/#25682)
1267 4JH3E-TE/TCE
PREVIOUS ? 16—
AN

28 %

‘|

NLOUZ o —fF
WITH TORQUE LIMITER 17

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR4671

Fig.72.TOOL

YOOR4671 72.TOOL
(A)=4JH3E (D)=4JH3-TE
(B)=4JH3CE (E)=4JH3-TCE
(C)=4JH3CE1 (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129270-92100 TOOL BOX SET 1 1 1

3 2 129270-92650 DRIVER 1 1 1

4 2 129270-92690 SPANNER SET 1 1 1

5 3 129270-92610 SPANNER 10X13 1 1 1

6 3 129270-92620 SPANNER 12X14 1 1 1

7 3 129270-92630 SPANNER 17X19 1 1 1

8 3 129270-92640 SPANNER 22X24 1 1 1

9 1 129470-92300 TOOL ASSY. 1 1 1

10 2 129470-92310 RETAINER(A,F.I.VALVE 1 1 1

1 2 129470-92320 RETAINER(B,F.I.VALVE 1 1 1

12 2 26716-120002 NUT 12 1 1 1

AT 3w
OPTIONAL

124

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.





